Parts & Service
Manual

R1 12K802 312-8 8-SPEED
R1 160802 416-8 8-SPEED

1990
899004

TORO® Wheel Horse

Tractors & Riding Mowers



TORO WHEEL HORSE 300/400 SERIES
PARTS & SERVICE MANUAL

INTRODUCTION PAGE

1. How to use this parts manual

1.1. The 300/400 Series parts manual is divided into major sections arranged in the sequence outlined on the following page. ‘
Major sections are subdivided into smaller groups of parts, each with its own illustration and illustration reference numbers.

1.2. lllustrated items are numerically keyed to the parts listing on the facing page. lllustrations are repeated when the parts list
is too long for one page. Figure numbers are located at the bottom of each illustration and also at the beginning of each
description column. ltem numbers are numerically keyed to their respective illustrations.

1.3. When an (X) appears in the quantity (Qty) column use only if applicable, or as required to meet tolerances.
2. To locate parts

When function, use or location is known :
Refer to the List of lllustrations to locate the proper illustration.

3. Service aids

Special notes recorded on illustrations:
Refer to available owner & repair manuals and service bulletins for detailed information.



LIST OF ILLUSTRATIONS

TITLE SECTION - FIGURE NUMBER
FIAMIE ettt 1-1
Mechanical TranSmission - 8 SPEEM .............cccccccccevvresvevrrerrerseesccccceeeee oo 21,2
FrONtAXIE NG SIEEMING ..oooo....oevees e oo oo 3-1
Clutch, Brake and Speed Conitrol LINKAGE ...ttt 4-1
HIICRES ot 5-1
LIFLIAKBGE oovesi e 5-2
Sheet Metal and COVETS .............ccuuuumimmmrerreereceeeseessieeeeseene oot 6-1,2,3
'Engines ....................................................................................................................................................... 7-1
KORlEr ENGING Al INAKE ......cooovvert e oo 7-2
Kohler ENGiNe CarDUIGHOT ...............couvvveeriioieccecececeesieeeeeess oo 7-3
Kohler Engine Baffles & SNIOUS ...............cccccceveeceeeeeiveeeeensees oo 7-4
Kohler Engine Breather & VNS ..............oooc.coevceceeeeieresionnoeoooomoeee oo 7-5
Kohler Engine Camshaft, Crankshaft & VAIVES ..............cccoooeeeeeeieeooooccccorooooooooo 7-6
Kohler Engine Crankcase & Cylinder Head ...........o..viuieiieeceeeeneeeee oo 7-7
Kohler Engine Oil Pan & DIPSHCK ..........cccccccccvevevrerersseosooooeoooooeeeeeeeeee oo 7-8
Kohler ENgine PIStON & RINGS ...............cooovoiieeveeeeceesseieeeeens oo 7-9
Toro Power Plus Engine Cylinder Block ......... e et e e e e e e e 7-10
Toro Power Plus Engine Crankshaft, Camshaft & FIYWNEI ... 7-11
Toro Power Plus Oil Base, Fill Tube and Bracket ..........cccc.oooococeeeeeeoeesoseooooooooooo 7-12
TOr0 POWET PIUS Ol FIlE .......ooooose oo 7-13
Toro Power Plus Gearcase and IgNItion CONMrOIS ..ot 7-14
010 POWET PIUS Al CIBANEY .......cccccevooeeee et 7-15
T0r0 Power PIUS INtake MaNIfOld ...............c....ooocccceerressseeeemrsooeooeees oo oo 7-16
Toro Power Plus Carburetor COMPONBNES ...t 7-17
KOIer ENGING SN ...........oooootietireetceeeenee oo 8-1
KORIGr ENGING FIYWNE .......ooooooooeieet e 8-2
Kohler Engine FUel SYSIMS ............ccooivvvveeerececeeeessieeesenr oo 8-3
Kohler Engine GOVernor LINKGe ..............cccccc...ueeereeeessesssooeooommoeeeeeeeeee oo 8-4
Kohler Engine Ignition SyStems ................cccccccccccceereemresoniioiieomooeeeeeeeeeeeeeeeoeeoeeoooooooooooo 8-5
Kohler Engine Throttle, ChOe & EXNAUSE ..............ccuuuuveeevorrvereeeeooeeeeeesseeeees oo 8-6
T0r0 Power Plus ENGIN ChOKe NKAJE ..........cc.cooccevrrreeeeeerseeoese oo 8-7
Toro Power Plus Engine Blower Housing and GOVernor ... 8-8
T0r0 POWET PIUS ENGING SIAMET ....ooo..ovooeeeeeceeeeeeeeee oo oo 8-9
Toro Power Plus Engine Throttle, Choke & FUel CONMIOIS .............vvvoeeeoeeeeeeeeeeeoeeeoooooooo 8-10
BIECHICAI SYSIOM ..ooovoovrr e ooooeeoeseeeeeeoooeeeoe . 9-1,2,3
WRBEIS AN TIIBS ...ttt oeooeeeeeoee 10-1
DIrive Belt and PUllBYS .............cccooooiioiiiiiiiiicccccciisieeseoeeeeeeeeeeseese oo 11-1
PTO Clutch @nd CONMON ... eeoeeeeeeeeeseeeeee oo 11-2

10

12
14

16-21

22
24
26
28
30
32
34
36
38

40-43
44
46
48
50
52
54
56

58
60
62
64
66
68
70
72
74
76

78-87
88

90
92

94-99



SECTION 1 — FRAME

0103

Tractors & Riding Mowers

Figure 1-1 Frame



SECTION 1 - FRAME _ 3

PART

ITEM NUMBER DESCRIPTION Quantity

Figure 1-1

FRAME
1 TTE770  FIAME ..oovoreteeteeeees oo 1
2 900064 Carriage BOIt 3/8-16 X 1 1/4 .o..coo..ooeoveeescrreeosoesos oo 3
3 915663 NUEB/B-16 E.S. oot 3
4 908082 BOM B/8-16 X 8/4 ..ottt 4
5 920083 LOCKWASNN B8 ....ooc.coervoece et 4



SECTION 2 - 8-SPEED TRANSMISSION

LUBRICANT SAE 90 GL-5 2 QTS.
No Periodic Change Req'd.

P —

0323

Tractors &Riding Mowers

Figure 2-1 Mechanical Transmission - 8 - Speed



SECTION 2 - 8-SPEED TRANSMISSION 5
PART
ITEM NUMBER DESCRIPTION Quantity
Figure 2 - 1
MECHANICAL TRANSMISSION - 8-SPEED
110995  Assembly 8-5p€ed TranSMISSION ..o 1
1 e 1
2 111198 CASETIANS. LH ..ot 1
3 908044 BOIS/BAG X 4 ..o 1
4 908039 BOIB/BAG X 2 1/4 .o 5
5 ITBEE3 UL BB ES oo 6
6 943460  Allen Hd. Pipe PIUG 1/4 oo 1
7 943420  Sgq. Hd. Pipe PIUG /B et 1
8 111199 Ball Brg. 40 MM LD. ot 2
9 1582 Needle BEANNG 11D, ..oo.c.coocveoccteten oo 2
10 1542 Needle BEANNG 5/ L.D. ......cocoovoeseeeteetnsoesoesoesoesoesooooooooi 1
11 9416 Needle BOANNG 1 1D, ...ttt 2
12 1529 Needle BEANNG 3/4 L.D. .......coovvoomemsocotersesemsoeseses e 1
13 100442 SeakINDUL SNAft /8 LD ..ot 1
14 100448 SBAIAXIR ottt 4
15 3915 LOORING PN w..ovoooetneteseeneeeee e 2
16 1523  Needle Bearing 3/41.D ........ et 1
17 1581 Needle BEAriNg 5/8 LD. ........cooecvooeeeeeses oo 1
18 100441 Seal-Brake Shaft 3/4 1D. ...occocovcovoeeceetosoeossoeeeseeo oo 1
19 TROTINPUL SRR ot 1
20 TA18 - TAMUSE WBSHE ..ottt 1
21 S S 1
22 1918 Needle BRariNG 5/8 L.D. ......oocvooveoersecsetesomsosoes e 4
23 5175 Gear ettt 1
24 7205 SlidiNg GEAI ..ottt 1
25 7206 ROAUCHON GOAI ..ot 1
26 7207 Needle BEANNG 3/8 1.D. .....cccvvoooooeeesersbeconoosos oo 2
27 i 1
.28 1248 PIUG CUP oottt 1
29 S178 GEAr 2N 8N BA ..ottt 1
30 S174  GOAL 1SL ANA ROVEISE .....ccocvvvoeetnees oo 1
31 O615 St RAILFIONt ..ot 1
32 3616 SRt RAIFRGAN ..ot 1
33 3508 SR FOMK oottt 2
34 933186 SPIFOI PN 1/8 X 1 ..ottt 2
35 PB1E SR PIN oot 1



SECTION 2 - 8 SPEED TRANSMISSION

> g ¥
Y Ma /
| @ o
@

87
LUBRICANT SAE 90 GL-5 2 QTS. v %

No Periodic Change Req’d.

Tractors & Riding Mowers

Figure 2-2 Mechanical Transmission - 8 - Speed



. SECTION 2 - 8-SPEED TRANSMISSION 7

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 2-2
MECHANICAL TRANSMISSION - 8-SPEED (CONTINUED)
36 7269  Cluster Gear With BUSNINGS ....ccoooiiiee e 1
37 1504  Bronze Bushing B N SO PSR 2
38 3527 REAUCHON G ........ooouvriviviecinsreeececeeeeeseereeeeee oo oo oo 1
39 9840 ClUSIEN SNAft .........oooooiiiiieeeeteeeeeessoee oo 1
40 937089 WOOMIUIf KeY B/16 X B/4 ......oo.ooooroooeeeeeeveeeneeeeenneeeeeseooeeeeeeesesseeesooeooooooooooo 1
41 4204 GEAr-REVErSe IAIET ..........oooooovvvoovovveeeeeeeeeeseeeeeemnnsneeee oo 1
42 3909 PIN-REVEISE IIEK .........oiiooooieeeetteeeeeaeseaose oo 1
43 1516 BUShiNG-REVerse Idler ...........coccoooocoooocoiererrennimnneeecceeoeeoeoeoooooo 1
44 106447 DIpSHCK ASSEMDIY ....ovvvvvvvvvvvvvrreeeeeeeeeceeeneee e ooooooooooooo 1
45 106448 Nipple-TranSmiSSion Fill ....................cccorreerssosenreoeeroossoeseeess oo 1
46 3912 TransmisSion Case GASKE! .................ceueseereeessmmmmsssoseeeeeseeseeesaeseeooo oo 1
47 1239 Special Set SCrEW ..........cooooiiiiiiiiisiieiecceeeeeeeieee oo 1
48 FISTIT NUL1/4-20 oot 1
49 3577 DUSECOVT .ovovvivo et oeooeeoeooeeoeeeoeeeeeeeooe 1
50 9547  Thrust Washer .............cocoovemommooo e ra e e e e e 1
51 102974 Gear ASSEMDIY ............iiiieirreceeeeeseeeeeeessseees e 1
52 101625 GEAr 11 TOOM .....ooovvvvvrvvcieevesneeeeceececee oo oo 1
53 101626 GA 44 TOOM .ot 1
54 108758 Gear Shift KNOD ...........cccuuvvvvvrremceececce oo 2
55 3517 Detent Ball 1/4 DIAMELE ...........v....eeeeeeeeeeeseeesssosmans oo eeseeeeeneseeeo oo 2
56 106030 DLENE SPFING .....cvovvvvverrrvvvvssvsnneneeeeeseeseseeesesss e eeee oo oo oooooooooooooooooeo 1
57 7218 DOON BOI ..ot 1
58 7214 Shift Shaft Hi-LOW RANGE ...................ccourvemeermemmmmmnereeoseeseeeeeeeeeeooooooooooooooooooooooooooooooooo 1
59 116636 Shift Fork Hi-LOW RANGE .............eceeeeeerersssassamseesses oo 1
60 3517 Detent Ball 1/4 DIBMEEN ...............oc..ceeeeeremeeeeeemmmnsess e eeeeeeeseeeeoseoeeooooooooooooeooooooooooooo 1
61 106030 DEONt SPFNG .......ooouiinirieeececeeeeeesesssssssssosssese e eeeeees oo ooeoooooooooooooooooeoooo . 1
62 110727 Shift Lever Hi-LOW RANGE ...............ecceeueeeemmsemmmmmsssoseoeeeeeeeeeeeeeseoeeeeooeo oo 1
63 933184 SPIFOl PiN 3/16 X 34 .......oooovmriiiiieiceeeeerinnneeeseeneeeeeeeseeeeeeseeseseeee e 1
64 111196 Diff. ENG CAP ...oooovvvvviiviiiiiceeeeces s eeeeeseess e e 2
' 65 911423  Bolt 3/8-16 x 3 1/4 (Grade D) et 4
66 107374 Special Washer-Case Hardened ......................uuuuuoooooooseeeeeoseeeossooos oo 4
67 108881 NUt 3/8-16 HIGN-TENSIIE ........vvovooe oo 4
68 105061 Differential Ring Gear 43TOOM .............coewreeeoemrmreeroeooee oo 1
69 101623 Differential Pinion Gear 11 TOOM ..........cceeeeeeessummmeessoso oo eeeeeeeeeeessssos oo 4
70 101889 Differential AXIE GEAT ..................eeeeerreeeeeennnneeee e 2
71 105875 REAIAXIE ..ot et 2
72 105876  Special Snap Ring 300-series ONIY e 2
73 110725 GeAr ShIft LEVET .......vvvvvvveecvvvveeeeeccecc oo 1
74 1001 Hi-Lo RaNGe SHift KNOD ... 1
75 A1392  REPAIr MANUAL «.....covvvvvvevvvvvvreeeeec e X



SECTION 3 - FRONT AXLE AND STEERING

*CHASSIS LUBRICANT #2 Multi-Purpose Lithium Grease
Service Interval 25 Hrs.

Wheel Horse

Tractors &Riding Mowers

Figure 3-1 Front Axle and Steering



 SECTION 3 - FRONT AXLE AND STEERING 9

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 3-1
FRONT AXLE AND STEERING
1 5638  Front AXIE .......cooeveeeeeeereraei e e e 1
2 1030 Grease Fitting SaIGht ......................eeeeeerreerieeoomreeeoeeeeeeeroee oo oo 2
3 1481 Grease Fitting 45° ............oooooiiiiirvoooiieeceenseee oo 1
4 6216 PN @nd PIAte ............ooiiiiiiriiiiiniicccceereeeeecesseee oo 1
5 115426 BOM 5/16-18 X 1/2 ....ooovvvvoevvooiiiiieeeeeee oo 1
6 115425 LOCKWASNET 5/16 .......oovvvoeoooooioeiiiicseeeee oo 1
7 115426 Front Spindle RH ..........o.o.ocooovvvomeeeeeeeeeisssssssesseese e eeeoeeeeeeoeeeeo oo 1
115425 Front Spindie LH ........ooooviuuvevvvveeeeeeeeeeeeetsssssssssseesee oo eesee e 1
8 SB18  E-RING ..ot e 1
9 102592 Ti® RO RH .....oooooooiiiitiriicceeeaessssssssss e eeeeeee oo oo oo ooooooooeeoo oo 1
102593 Ti@ ROA LH ..ooooooooooiinianosiss oo 1
10 915693 NUL 3/8-24 E.S. ...ooooviviiinriicecceeeiiionnses oo 4
11 6472 Flanged BEAIING ..........cooomvvvvvvvioeiicceeneesereeeessseees oo oo 1
12 908034 RH. B/B-16 X T ooooeooieiieieeisiceeeeessssss s 2
13 915663 NUE B/8-16 E.S. .....oovvvvveeirmmimosecneeeeeeeeee oo 2
14 114198 Lower Steering Shaft .................ccoooeeceveenneneeeereeoeeeeeeeeeees oo 1
15 5210 Shim WaSher 3/4 X .015 ...........c.oiieeveeerineneeeeseeeoieeeeeeeeee oo X
16 1278 Shim WaSher 3/4 X .050 ....................ceeevveeeemsomrmeeeeeeoeeeeoooee oo X
17 932035 Cotter Pin 8/16 X 1-1/4 .....oooououeceeeeeereesoseesee oo 1
18 109783 SHEEIING SUPPOIT ......oooviiriiieiiviieccceeeeeereeeee oo 1
19 908037 BOI 3/8-16 X 1 3/4 ......vvvvvermmmiiimnceeeeeeeessssssssse oo ee oo 2
20 915663 NUE 3/8-16 E.S. .oooovoiiiveieeiioiceceeeeesssssssss e seeeeeoseesee oo 2
21 1481 Grease Fitting 45 DEGree ..................iverereeeeeeerereereeeeeeeeeseose oo 1
22 6397 Bearing-Lower Steering SNaft ..............coooowvooeervvvveeerioooeoeeeeeoeooee oo 1
23 109189 Bearing-Upper Steering Shaft .............owweeeeevvvvvveeeeoeeeeeeeeeeeooeeooooooooooooooooo 1
24 106177 UpPer Steering SNaft ....................coieeeeerrrereeeeesssmsenseeeeeeeeeeeo oo oo 1
25 1085 COMIAY ..o 1
26 909848 Eslok Set SCrew 1/4-20 X 1/4 ..........ccoovuuuummeemmmmmeemeeeeeeeooeoeeseeeeeeeeoooeooooooooooooooo 1
27 113443 Steering Tube .........ooooveeeeeeeeeeeeeeoeo e e ee e 1
‘ 28 7896 BOWE WASNET ........coiviiemiiiceeeeseeeeeiose e 1
29 117337 Steering Wheel 157 4168 ............cc.ouuuummmnmmmmmreesooseeeeeeoesseeeeeeooeoeooooooooooooooooooooo 1
117336 Steering Wheel 13" 312-8 ..............ccoouuuuuummmmmnmoreeseooeeeeeeooseeeeeeoeeooeoeoooo oo 1
30 933221 SPIFO] PN 1/4 X 2 c.ooooviiieeveioiiceeveeeesessssss s 1
31 109262 SpeCial WASNET ..........cvvvvvvveeeeecoeceeneereceeeeessseees e X
32 1278 WASHEE woooooo e 2
5210 Shim WASheT ...........ouuiieieieeie e [ 2
33 104822 RetaiNing RiNG ..........oovvuumimirioeieceecc et 2
34 B O L O 1



e

'SECTION 4 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE

. \@43

19

/13/11
@

Wheel Horse

@
S

Position on Rod Controls
Angle of Pedal - Adjust
to Suit Operator

0643

2l Tractors & Riding Mowers

Figure 4-1 Clutch, Brake an Speed Controle Linkage




~ . SECTION 4 -CLUTCH, BRAKE AND MOTION CONTROL LINKAGE~ 11

29

PART

ITEM NUMBER
1 106719
2 110234
3 2844
4 9593
5 908002
6 920081
7 9598
8 114814
9 114813
1030

10 111383
11 909848
12 7896
13 1278
14 103347
15 932008
16 114132
17 933190
18 105896
19 920248
20 932016
21 3765
22 101161
23 103543
24 7879
25 920011
26 106417
27 926694
28 105900
105886

30 920248
31 932016
32 915663
33 106451
34 6820
35 102025
36 908037
37 920009
38 102809
39 107677
40 103628
41 7451
42 106193
43 915113
44 108035
45 920225
46 933267
47 920009

DESCRIPTION Quantity
Figure 4-1
CLUTCH, BRAKE AND SPEED CONTROL LINKAGE
BIAKE DIUM ..ocooovvviictitictiseeeeeaaaises s eees oo oo oo oo oo oo oooooooooeoeoooo 1
NYIOK BOIt B/8-16 X B/4 ......ocvvvvvvvvevnioneecemaeeeesesssssssmmmmsonneeoeseeeseeeseeee oo oeeooooooooooooooooooeooo 1
SpeGial WASHET ... 1
Brake BANG ...oooooovvvooo e 1
BOM 1/4-20 X B/ ..o 2
LOCKWASNON 1/4 ......o.oooooi et 2
BACK-UP PIALE ....ooooooooeo oo 1
POAAICIUCN oo 1
POAAIBIAKE .o.vovoooooeooe e 1
Grease Fitting-Brake CIUtCh Pedal ..............ccoeveeoeorroeeeroooeeeeooeeeeeeooooo oo 2
GO ..o 2
Eslok Set Screw 1/4-20 X 1/4 ........ovvvvvveeeeeeeueresseeeeeeees oo 2
BOWEA WASNET ..ot 1
Shim Washer. 8/4 X .050 ........irvvvueeseeenreeomsieeees oo X
CIUON RO oo 1
COMEr PINB/32 X B/4 ... 1
CIULCh IdIOr AMM ... 1
SPIrol Pin 8/16 X 1-1/4 .....ooiiiiiiiirrectteteee e 1
CIULCh RO AN ... 1
NYION WASHE 3/8 ...t oo 3
COHEr PN 1/8 X B/4 ...ttt 2
Shim Washer 1/2 X .080 ................ueeuuiiseeenseeeeeeneeeeeeeeoeeeoeesesoeeeo oo X
Trunnion-ClUtch ROG .......ocoevvviiiireenene oo 1
Bell Crank-Brake Linkage ..................c.........cceemimmemmmmereseoosoooosoeoeoeoeooooooooooo 1
BUSHING st 2
WASNer 1/2 SAE ...t 1
ROA-Bell Crank PIVO ..........oocucoumiiuoievceossseeee oo 1
S.T. BOI S/16-18 X 5/8 .....ooooovvvoceeeeeieceee oo 1
Brake ROG-REA ..........cooooui e 1
Brake ROG-FION ....oo...ooooeevciie oo 1
NYION WRSHET ... 2
COMEE PN it oo 3
B8 INUE B/8-16 oo 1
Parking Brake LeVer .............o.c...uuiiicicieeeereeeeeeeceeeeeeeooe oo oo 1
GIID et 1
SPACEN v 1
BOIt 3/8-16 X 1-8/4 ....ooooooie e 1
WASREE 3/8 SAE ..........ovoioii e 1
SPECIAI NUL oo 1
Spring-Brake ROtUM ...........oooooooiiimvovvvveveeeeeessseesensseeeee oo 1
Spring-Parking Brake REtUM ....................cccooreomommoeoeoooosoeeeoooooooo 1
i 1
Special BOlt 3/8-16 X 1-1/2 ........oouuieeceeeeeeeveeeeseeeeeoeeeeeeeoeeoeoeoeoeooeoooooooo 1
BSIOKNUEB/B-16 ..o 1
SPrinG-CIUtCh ROIIM ...t 1
SPECIAl WASHET ...........oooiiiiiiiiiiieieceeeeesssmsssseees oo 1
SPIrOl Pin 8/32 X 1-1/4 .cooooveooiiii e 1



~ SECTION'S - HITCHES AND LIFT LINKAGE

0739

Tractors &Riding Mowers

Figure 5-1 Hitches



“i:. 7 SECTION 5 - HITCHES AND LIFT LINKAGE 18

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 5-1
HITCHES
1 101711 Front Hitch HOUSING ..ot 1
2 105859 LatCh-Front HItCh ..........co.ciieiceeee e 1
3 TOT750 RO ..ot et oe oo eeeooee 1
4 101751 ROG-FTONt HItCH LOCK ......cceeevumareernnnneeeeoseesee oo eeeeeses oo 1
5 105797 B-RING ..ottt oo 8
6 TOT707  LOCK oottt e e eoeeeeeeoe e 1
7 8616 SPriNG ..eovevveeeeeeeeeeeeeeeeeeeeeeeee ettt 2
8 105316 CaP-LOCK ROG ......ooivoiie ettt et e 2
9 1644 Drawbar HItCh ...........oouuiiueiiiiiie e e 1
10 105269 Shaft-Drawbar HItCh ..............ccceuerimiiiiniieeeee oo 1
11 979120 SPACET ...ttt oo eeeeeeeeeeeeeeeeeoeeoee 2
12 5618 E-RING ..ot 2
13 106634 HItCh PIN ....oiiiiiiiii ettt 1
14 933505 HAPIN COtET ....ooivooieeeiecee ettt eoeeoeeeeoeeeoe oo 1
15 102644 Mid HItCh PIATE .........o.cvoeceeeceees e 2
16 102672 ROA-Mid HItCh LOCK .......oueeeeieieiceee et 1
17 117930 LAtCh-Mid HItCH .....ooioiiee e 1
18 TOT017  LOCK oottt e 1
19 908034 BOM B/B-16X1 ....oioooiiiieeeeceeetcets et seeeee e oo eeeeee oo 3
20 915663 ES.NUEB/B-16 .oooooooeeioeeeeeeeeetss s eeesesees e eooeeoeeoeoeoeeoeeeeeoeoooe 5
21 - 908035 BOM B/B-16X1 1/4 ......oooooeetieeeeeesss e ee oo oo ee oo oo eee oo oeeeeoeeoeoe 2
22 B0B8 G wevooooee ettt ettt e oo oo e eeeeeeeeeeeeeeee 1



14 SECTION 5 - HITCHES AND LIFT LINKAGE

Trunnion Position for
All Attachments

29
13
) 1 Coat Shaft with Anti-Rust \8
Extra Lift Height.l // \\, Compound, Texaco °L” | \4——-—-5
Snow Blade Only |/ e Snowthrower | Light Code 1976, or
/ eS/ Geng:!atorl Equivalent — 26

o/
k ’ X
16 LENGTH ADJUSTMENT
\ /ﬁet to Have Mower Bumpers @

\

Rear Hitch/Tiller
Litt Cable

K
\\& /:

7

Snow/Grader Blade

Mower Lift l
Mid-Mount Cultivator

TORO,

Hit Footrests at Full Lift

0727

Wheel Horse

Tractors & Riding Mowers

Figure 5 -2 Manual Lift Linkage



“wi:: . SECTION 5 - HITCHES AND LIFT LINKAGE IR wn1B

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 5-2
MANUAL LIFT LINKAGE

1 108563  Lift Lever (Includes Items 46, 47, AB) e e 1

2 106257 LACh RO ....cvoeoiiiee ettt 1

3 8130 SPriNG RETAINET ..ottt 1

4 3624 SPIING ...ovoiiiiiiiiiici ettt e e e e oo 1

5 933148 SPIr0l PN 1/8 X 1/2 ...ttt e 1

6 6542 GIIP-LIft LEVE ..ottt 1

7 105316 RO CAP ..ottt e s e ee oo 1

8 4944 PIUG BUION ..ottt ettt 1

9 933507 HAPIN COME .......ouiiieciie ettt e e 2
10 920017 WaSher 1N SAE ...........cciiiiiitirieietec st e e e 3
11 106269 BUSING .....ooviiiiiiiicice e ettt e e e eeeeeeeeeeeeeeeeee 2
12 106414 RELAINET ..ottt ettt e e 1
13 T121 KBY 1/4 8. X 1-3/16 ..ottt e e 1
14 106218 BOHCIANK ...ooiioitiiiiiee ettt 1
15 B739  TIUNMION ..ottt et e oo 1
16 933504 HAIrPIN COMET ........v.eeeeeiiecieieei ettt e e e e 1
17 106522 Lift CREIN ..ovoeiiee ettt et e s 1
18 908020  BOIt 5/16-18 X 1 1/4 ..ottt et 1
19 920008  WASNET 5/16 ......ocooeoeciiceeieicie ettt et e e e e e e e e 1
20 915662 NUEB/TB-18 E.S. ..ottt e e e 1
21 TI3445 LIt BAF eoiieiie et e 1
22 6229 BAMNG ....cviiitiieii ettt ettt 1
23 S70T  E-RING oottt 1
24 105845  Tube-Rear Lift Cable ............ccoriueuruririieieeceecceeeee e eee e 1
25 108903 ClAMP-TUDE ..ottt ettt 1
26 908034  ESIOK BOIt B/8-16 X T .......euirieeiieieiisiecteceeceeeeee e e s es e e s 2
27 106411 LatCh BraCKet .........cuoiecieieiiceiecce e 1
28 926694  S.T. BOI 5/16-18 X 5/8 .....c.crueeeiiaisieeeeceeceeeeeee e eeee et s e eee e e e e 1
29 926696  S.T. BOIt 5/16-18 X 7/8 ......ceuueieruirietette et et s s 2
30 108565 SRt ...t e 1
31 933268 SPIF0l PN ..ottt ettt et 1
32 933230 ROMl PNl oottt ee et 1
33 8830 ClAMP ..ottt ettt et et e ee e e 1
34 TT1154 LOCK WP .ottt 1
35 933505 HArPIN COtEN .........uiiieeiiiec ettt ettt ee e e e e oo 1
36 920011 WASHET 1/2 SAE ..ottt e oo e e e 1
37 915663 E.S. INUL B/B-16 ..ottt s e et 1



' 'SECTION 6 - SHEET METAL AND COVERS

0873

Tractors & Riding Mowers

Figure 6 -1 Sheet Metal and Covers




ot - SECTION 6 - SHEET METAL AND COVERS 0 'y7
PART _
ITEM NUMBER DESCRIPTION Quantity
Figure 6-1
SHEET METAL AND COVERS
1 112358 HOOG oo oo 1
2 106825 Hood Latch (includes 109236 Handle Ass’ y & 109237 Latch Keeper) ...........c.ccooveeeeemeemere, 2
3 117432 POP RIVE 1/8 X 1294 ......ooiiioiiniioeeeetee oo oo 4
4 THI271 CONSOIE e 1
5 926694 Washer Hd. 8.T. BOIt 5/16-18 X 5/8 .............ueooooeeoeoeeeoeoeeosoeoee oo 3
6 105797 BFiNG oot 2
7 T16745  PIVOt ROG ..ottt 1
8 101850 HOOD S0P RO ....oocovvvvevsriiii oot 1
9 932000 COMEN PN 1/16 X 1/2 c.oovvvvvvvooovoceeeeeseseeseee e eo oo ooooooeooooooooe 2
10 116746 Bracket RH ..o..oooooooovoe oo oo 1
11 116747 Bracket LH ...t 1
12 900015 Carriage BOlt 1/4-20 X 3/4 ................covveveeermriememreeeeeeoeeeoeesesseese oo 4
13 920007 WASHET 1/4 SAE ........coiimnivoiio et 4
14 915661  Nut 1/4-20 E.S. ..o ettt e e e ettt e 4
15 LR L - 2
16 TIN1B2 TRIOMIE S0P ..ttt 1
17 12506 BIACKEY ...ttt 1
18 920150  Internal Tooth LOCKWASNET NF. 6 ..........oovvvvvvveeerereeeeeeeseeeeeeeeeeoeeeoeeooooooooooooo 4
19 9107622 SCrew Nr. 6:32 X 3/8 BIACK w...........covceuremererrveerrsneeeeeeeeeeseeeeeeesoeeooeeoeooooooooooooo 4
20 T12415 PTO SHOP oot 1
21 111757 CONSO0IE QNG w.evvvvvvvvvvvvicees oo 1
22 THIB92 J-OlIP oo 1
23 915960 NUL N 6-82 w..ooooooooiiei et 4

5979  Nyliner Bushing - not illustrated - used with reference nrs. 7, 10 & 11 ....c.ooovvemeeeeoeeeeeee, 4



" " SECTION 6 - SHEET METALANDCOVERS = '~

0874

Tractors & Riding Mowers

Figure 6-2 Sheet Metal and Covers



~+ SECTION 6 - SHEET METAL AND COVERS : 19

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 6-2
SHEET METAL AND COVERS

1 109765 HOOGSIANG .vooo oo 1
2 106261 Belt BraCket w........oooooceevvrreseceeneeeeeeeeoeeeeee e 1
3 926694 S.T. BOM 51618 X 5/8 .oooccovvoereeeceeeeeeeesoeoee oo 1
4 78-0410  Battery SUPPOt BrACKE! ..........c..cccccccevcevrrersomrroessoeee oo 1
5 117371 Carriage Bolt 5/16-18 X 1/2 wo.c..covoocceeecceereseeene oo 4
6 915112 ESIok NUEB/ME-18 ..o 4
7 106342 FIONE PIAE oo 1
8 926694 S.T. BOILS/16-18 X 5/8 ...covvvviovverneceeecceeenseeons oo 6
9 106772 EAGE THM wvovoooe s 1
10 926694 S.T. BOI B/16-18 X 5/8 ...t 4
926696 S.T. BOIt 5/16-18 X 7/8 ....cvvvvvvvreeeceesreenssooneeoee oo 2

11 109323 Side COVET LH .....oooooo e 1
12 9108372 SCreW 1/4-20 X 5/8 BIACK ..vvv....v.veeeeeeeeeresoeees oo 6
13 107069 SPEEA NUE -..vvoo et 6
14 106250 DUSE COVET e oo 1
15 926694 S.T. BOM BME-18 X 5/B .......ovvvomeeececeneeeeeceoeeeee oo 4
16 104248 GIOMMEL ..oooootv oo 1
17 111387 Shift COVEI PIALE ..o oo 1
18 111034 HOOASAN PIALE ..........oo.bevoivoiee e 1
19 110142 EAG TAM wovvio oo 1
20 910837 SCIOW 1/4-20 X B/B ..ooecocvvrreeeeceeescevees s 1
21 106454 EAGe THM ....ooooooioce s 1
22 8028 ClID oo 1



~ SECTION 6 - SHEET METAL AND COVERS

0887

Tractors &Riding Mowers

Figure 6 -3 Sheet Metal and Covers




~ SECTION 6 - SHEET METAL ANDCOVERS . o

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 6-3
SHEET METAL AND COVERS

1 114877 Belt GUard 416-8 ..........oooooooooooiiiioioiieeeeceeeeeeeeoeoeoeooe 1
- 107975 BRIt GUAIG B12-8 ....ooooovveviiviivnissreceeeeaeinneseesinssnnssoooooeeesee e seseeeee oo oo oo oooooooooooeoeooo. 1
2 910837 SCIOW 1/4-20 X 5/8 .....oovvvvvvvvvvrrrrcceceeeeeensesseessnssssseeoeseeeee e s oo oo ooooooooooee oo 2
3 900037 Carriage BOIt 5/16-18 X 3/4 ....oo..........ccceemmevreeemmmrrreerreseeseseesoseoeooooooooooooooooooo 1
4 926694 S.T. BOI 6/16-18 X 5/8 ..ovevoooooneneeeceeeenee oo oo 1
5 106352 LOWEN BEIt GUAIG .....oooovvvviiivinnvnneeceeeossnnisesieesssseoosoooeeeeeeses e seeeeee oo oo oooooooooeoooooooo 1
6 106222 FOOt ReSt RH ..........oiiiiiiiiiiieeicececeeene oo 1
7 106223 FOOt RESELH .....ooooooeeeee oo 1
8 107089 SPEOU NUL .....oovoooee s 2
9 116000 Carriage BOIt 5/16-18 X 5/8 .................eeriiiireeeeeeeeoooeeeeestoeeeeoooooeoooooeoeooeoeooo 6
10 915662 NULS/MB-18 E.S. ..o 7
11 7456 CIAMD oo oo 4
12 10636 FOOUESE PAA ......ooooveeviviiiiiiiissssssseccceseeeesssseseessnssseessseesee e eseeee oo oo oooooooooooooooo 2
13 107951 Fender Bracket-FONt ................ooococcceeeeeomessimoreeoeeeeeeeseess oo 1
14 908017 BOIL5/T6-T8XB/4 .....ooccovrveoosoeeececeeensseee oo 2
15 920008 WASHET 5/16 SAE .....ccc.coovvvrioormeceeeseeeeseessssees oo eoooeoooeooeooeoeo 2
16 109554 Support Bracket-Belt GUAIM ................ccccccereoeeerreeoeos oo oo 1
17 108897 Fender SUPPOrt BraCket ......................ccuuueseersiesieeeeeeeeeeeeeeeeeeoseoeoe oo 1
18 108464 Fuel Tank SUPPOMt LH ......vvvvevevvveeieeiceseeneeeeeseeeesseeeeeoeeeeosesssseeeseesee oo 1
19 106236 Fuel Tank SUPPOTt RH ........c..covvuveiieeseeenseeece oo ese s 1
20 908017 BOIt 5/16-18 X B/4 .....ooovrvvovmioiceeeeeeeeeeessnaeeeeeee oo eoeooooeoeoooooeooooooo .4
21 110960 FONARI ..vovvvvoeeee e oo 1
22 926694 S.T. BOIt 5/16-18 X 5/8 ........oovvoeeeeececeeceeeeeeeeessssnsaasooesesose oo oo 4
23 920008 WESHT 5/16 SAE ..........ooomimimmieeeeceeceeeesessseseeoeeeoeceeeoeeeeeoeoeeoeeoeeooeoee oo 4
24 915662 ESIOK NULS/MB-18 ......oooevvvrooeic et 6
25 STB211 BUMPEI ..ottt ee oo 2
26 108457 PUSN NUL oo e 1
27 118620 Carriage BOIt 5/16-18 X B/4 .............ocoooeeeeeememmmrmrareooneeeeeoeoeeeeeeooeeoeoeoooooooooeoooooooo 2
28 910794  Machine Screw nr. 10-24x3/4 - 312-8 ONIY e 2
29 915740 E.S. Nut nr. 10-24 - 312-8 ONIY et 2
30 118280 Fuse Holder - 312-8 0Nl .................cccerreememmmroeeesoeeccceeoeeeee oo 1
117331 Fuse Holder - 4168 ONY ..o..ccccoovvvvorrreeeceseeeenseesns oo soeesses e 1

31 908002 MAChing SCIew NI 10-24X5/8 ..........ccoocerrreseeemsseeesssceeesesseees oo 2
32 915661 ES.NULT/4-20 oo oo 1



22

SECTION 7 - ENGINES

SERVICE INTERVALS - KOHLER
Oil Change - 25 HRS.

Oil Capacity - 2 QTS.
Air Filter - 25 HRS. (Replace - 100 HRS.)

Spark Plug - Replace At 100 HRS.
RH-10 - Gap .025

REFER TO SECTION 18
FOR ADJUSTMENTS

SEE SECTION 18 FOR
TORO WHEEL HORSE

LUBRICANT PART NUMBER

SERVICE INTERVALS - ONAN
Oil Change - 50 HRS.

Oil Filter Change - 100 HRS.
Oil Capacity - 1-1/2 QTS.
Qil Capacity W/Filter - 1-3/4 QTS.

Air Cleaner/Pre-Cleaner - 25 HRS.
Spark Plug - Replace At 200 HRS.

Or 1 Year.
RS14YC - Gap .030

]
L

REFER TO ENGINE SERVICE MANUAL FOR ADDITIONAL SERVICE ADJUSTMENTS 1900

Wheel Horse

Tractors & Riding Mowers

Figure 7 -1 Engines



SECTION 7 - ENGINES T 28

PART

ITEM NUMBER DESCRIPTION Quantity

Figure 7-1

ENGINES
1 117353 Engine 12HP Kohler M-12-S SPEC 471527 = 312 ..o X
117349 Engine 16HP Toro Power Plus P216G-1/10976C = 416 .......ouoveeeeeeeeeeeeeeoeeeeoeeoeeoeeoeeoeoeoeeeooo X
2 116609 ENGINE PIALE ..ottt e e e e e e e 1
3 908035  BOM B/8-16X1 1/4 ..ottt e e es e e eeeeeeeeseee 4
4 815553 E.SINUEB/B-T6 ...ttt et e e s e e e e 4
5 908035  BOI 3/8-T6X1 1/4 ..ottt ee e ee s e s e e e e oo 4
6 920009  WAShET 3/8 SAE .......coturieieeereeeniseeeseetes et seee et eee e e e e s e s e eee e ee e 4
7 920083  LOCKWASNET 3/8 .........oiuimiieieicice et 4
8 908036  BOIt 3/8-16X1 1/2 310,312 c.ceuvuieeeieeeeeeeeeeeeeee et e e 2
9 915663  NULS/B-TE E.S. ...ttt e e e e e e 2
10 908034  BOM 3/8-16X1 310,312 ...ttt ee et e e ee e e 2
11 920083 LOCKWASNET 3/8 ........ouieuuuiuierieeiietcaetce oot ee et e e ee e e e e e e e eeeeeeeeeeeeeeeseeeeeeeeeeo 1
12 915118 ESIOK NULB/B-16 .......eieiieeieeiiecie et ee e s e e e 4
13 908017 BOM 5/18=18XB/4 ...ttt e eee e e e e e e e 4
14 920082 LOCKWASNEN 5/16 .....cocvvemereerueeesnnissaeseseseseesses s seeeeseseeeesees e eee e e e e e oo oo eeeeeeeeeeseeeeeeeeees 4
15 908001  BOIt 1/4-20%X1/2 ...oveeeeeeeeeeeeeeeeeeeeeeereeeee e Eerrererensite et e e e ae e e e e nrenaaeesan bt senarenennes 3
16 910331 SCrEW # 10-24XB/8 ...ttt et e e ee et ee e e e e ee e ee et e e 4
17 114217 A DEMIBCION ... e e 1
18 114215 LHEXNAUST COVEY ...ttt et e e ee e e e 1
19 114216 RH EXRAUST COVEI ....ocouimiiiiiiietcetee et e e 1
20 TABAT0  MUIBE ..ottt e e e e e e et ee e 1
21 TT4B36 PP B/BX ...ttt et et ee e e e e e et ee e e 1
22 114764  Elbow 90 DBGIBE .ottt ettt e r et 1
23 TTA763  PIDE B/BX4 ..ottt ettt eee e e e e e e et e ee e ee e 1
24 5224 €D ettt ettt e e et eeee e eeee e 1
25 114214 EXNAUST GASKEL ........oieeuieeeieiieietie ettt e e e e e s e e s e e e e 2
26 TTIBET7  ClIP ettt et et e e ee e e e e s e e et ee et e e e oo 1
27 TP2203A  Magnum Kohler Service & RePair MANUAL ..............ovwreoeeeeeeeeeeeeeeeee oo X
810697R1  Toro Power Plus Service & REpair MaNUAL .............c.ooeveeeoeeeeeeeeeeeeeeeeeeeeeeeeoeeoeeoeeeeeeoeeeeoeeoeoeoeoo X



" SECTION 7 - KOHLER ENGINE AIR INTAKE

41
g
)
S
h]
(4
3
4]
2
g
=

Figure 7-2 Kohler Air Intake



/27 SECTION 7 - KOHLER ENGINE AIR INTAKE o5

WHEEL HORSE VENDOR PART
ITEM PART NO. NUMBER DESCRIPTION Quantity

Figure 7-2
KOHLER AIR INTAKE

1 KH10576 X176-7  WING NUL 1/4-20 ..o e 1
2 KH10299 47096 10 AIr ClEANET COVEL ...cuveeieieeie et et e 1
3 KH10189 4710004  Jam Nut ...ccooeeiiiiiceeeee e e e et r e e e e e e e e e e e eeaeeeaeaens 1
4 KH10412 52082 04  Air Cleaner EIBmMent COVEN ...........ooeueeeoeeeeeeeeeeeeeeee e 1
5 KH10235 45 083 01 Precleaner EIBMENt ............coeiiiiiieeeeeeeeeeeee et 1
6 KH10236 45083 02 EIBMENE ....ooouiiiiiiieiiece e et 1
7 KH10034 231082 S ... et 1
8 KH10609 X-67-65  Sitd. Washer Hd. SCrew 10/32 X 11/32 «..oouveueeeeeeeeeeeeeeeeeeeeeeeeeeoee, 3
9 KH10297 4709420  Air Cleaner BASE ..........ccouviiuiieeeeeieeeeeeeeeee e 1
10

KH10697 47 041 07 AIF HOMN GASKEL ...t 1



' 'SECTION 7 - KOHLER ENGINE CARBURETORS

Wheel Horse

Cl  Tractors & Riding Mowers

Figure 7-3 Carburetors



~wr 2 "SECTION'7 - KOHLER ENGINE CARBURETORS 27
WHEEL HORSE VENDOR PART
ITEM PART NO. NUMBER DESCRIPTION Quantity
Figure 7-3
KOHLER CARBURETORS
1 KH10672 4705365  Carburetor Assembly (Includes 5 thru 8) 310,312 ......ovveveevioeeeeeeeoeeee 1
2 KH10110 25086 27 SCIBW ..ottt s esse et eee e e e eeeseseeeeeeesee et eseses s s e e e e e eeeee e 4
3 KH10708 47 146 08 ChOKE PIAE .......c.oiiieiieieieeiieeeteeeee et 1
4 KH10128 25194 07 Ball oottt e et 1
5 KH10113 25089 03 SPFiNG ...coiirmeieteiencieintet ettt ettt e e s s seseresesereseeeeee et et 1
6 KH10707 4714421 Shaft W/Lever and SEaI ...........c.oueueueeeeieeeeeeeeeeeeeeee oo e 1
7 KH10121 25146 02 THIOMIE PIALE .....ccceeeereeieeeicteeeeeeeeeeeeeee et 1
8 KH10132 25368 01 ldle FUEI Adj.NEEAIE ....cueeveceeeeeeeeeeeeee e 1
9 KH10112 25089 02  1dle FULI SPIING ....cueiereeeririeietceeee et eeee e e e et 1
10 KH10114 25089 04  Ad]. SPIING .oerveeeeeerereiiteietete ettt e e e eeree e ee ettt 1
11 KH10109 25086 26  Idle SPEEA Ad). SCTEW ......oevveeeieeeeeeeeeeeeeeee e 1
12 KH10702 47090 38  ChOKE Shaftl ......c.ceiriirieieieeieceeeeeeee et es et 1
13 KH10709 A7 33702 MAaINJBL ...t et 1
14 KH10094 25047 04 GASKEL ... et 1
15 KH10663 25757 09 FIOAEKIt .....oeiieeeeeeeteietrieie ettt e e e ee e 1
16 KH10117 25104 0T FUBIBOWI ...ttt 1
17 KH10093 250471 03 GASKET ... e 1
18 KH10116 25100 05 SCIEW .....ecuiiieiceeeeteintriit ettt eee et eee s s e e e s e e ee e eeeee e 1
Not lllustrated
KH10696 2575711 Carburetor Repair Kit (Includes)
Flange Gasket KH10009, 210223
Carburetor Gasket KH10146, 271030
Gasket KH10733, 275341
Bowl Screen Gasket KH10093, 25 041 03
Bowl Gasket KH10094, 25 041 04
Plug Welch KH10734, 25 139 09
Plug Welch KH10735, 25 139 10
Inlet Valve KH10736, 25 462 02
Inlet Valve Assembly KH10737, 25 462 04
Air Cleaner Gasket KH10677, 41 041 11
Gasket KH10697, 45 041 07
Carburetor Gasket KH10274, 47 049 01 .....ouovueeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee X
KH10358 25757 05  Choke & Throttle Repair Kit ............ccoovuiueueueeereeeeeeeeee oo X
KH10710 4775536  High Altitude Jet Kit (Includes Bushing KH10682,
47 158 07; Main Jet KH10709, 47 337 02) ......ocvoeveeeeeereeeeeeeeeeeeeeeereee e X
KH10674 4785309  Carburetor W/Linkage Kit (Includes Bushing KH10682,
47 158 07; Main Jet KH10709, 47 337 02) ......oovoveeeereeeeeeeeeeeeeeeeeeeeeeeeeeees X
KH10693 4785320  Adjustable Jet W/Linkage Kit (Includes)
Carburetor Linkage KH10701, 47 079 10
Bushing Linkage Natural KH10682, 47 158 07
Bushing Linkage Black KH10686, 25 158 09
Air Cleaner Gasket KH10697, 45 041 07
Carburetor Assembly KH10693, 47 053 86
Gasket KH10146, 271030
Gasket KH10274, 47 049 01 ....cueeieeceeeceeeeeeeeeeeeeeeee oo X



 SECTION 7 - KOHLER ENGINE BAFFLES & SHROUDS =~~~

Tractors & Riding Mowers

Figure 7-4 Baffles & Shrouds



v SECTION 7 - KOHLER ENGINE BAFFLES & SHROUDS a9 "

WHEEL HORSE VENDOR PART

ITEM PART NO. NUMBER DESCRIPTION Quantity
Figure 7-4
KOHLER BAFFLES & SHROUDS
1 KH10231 4506308 Head Baffle 312 ..........ccecoviniiuiieeeceeeeeeeeeeeeeeeeeeeeeeeeeoeoeoeo 1
2 KH10567 X-25-53  Plain WaSher 1/4 .........cccooiuiimiiieieieeeeeeeeeeeeeeeeoeeeeeeeeeeeoeeoee 1
3 KH10289 47086 08  Pozidriv T.H. SCrew 1/4-20 X 5/8 ..........oovoveeeeeeeremeeoeoeeoooeooooo 3
4 KH10413 52086 11 Hex. Washer Hd. SCreW .............co.c.ouoemeeeoeeooeesoeooeeooooooo 6
5 KH10172 4706310  Cylinder Baffle ...........cccccoimiuiuiueieieieeceeee oo 1
6 KH10280 4706307  INNer Baffle ..........ccocouiiriiiiieeeeeeeeee e 1
7 KH10265 47027 42 BIOWEr HOUSING ......coiiiriiieieeeeeete e 1
8 - KH10279 4706306  Side Air Baffle ...........ccccooruiuiuiieieeceeeeeeeeeee e 1



SECTION 7 - KOHLER ENGINE BREATHER & VENT =~

ctors & Riding Mowers

Figure 7-5 Breather & Vent



* SECTION 7 - KOHLER ENGINE BREATHER & VENT - 31

WHEEL HORSE VENDOR PART ’ o
ITEM PART NO. NUMBER DESCRIPTION Quantity

Figure 7-5
KOHLER BREATHER & VENT

1 KH10058 235048  Breather Plate Gasket ........ccocooeiiiiiiiiiiii e 1
2 KH10072 235631 Breather PIAte ..........cuiiiiiiiiiee e 1
3 KH10057 235047  Breather REEA ....ccooooeeeiieeeeeee e 1
4 KH10143 270146  Breather Baffle .........ccooviiiiiiiiiie e 1
5 KH10275 47 050 01 Breather Filter .......cc.vviie i e 1
6 KH10034 231032  Breather Seal ......cccuuiiiiiieciiiiiiie e 1
7 KH10149 275144 Valve COVEr GASKEE ....cccieiiiiiiiiiiie e 1
8 KH10298 47 096 01 VAIVE COVER .ottt e et e e e 1
9 KH10150 27d5220  Valve Cover Stud 1/4-20 X 3-1/4 .....uuneeiiee e 1
10 KH10629 X-799-T  PalnuUt 1/4-20 oo e 1
11 KH10309 47 326 03  Breather HOSe 3-11/32 ..coouuiiiiiiiiiiieeeeeeeeee e 1



g2t - SECTION 7~ KOHLER ENGINE CAMSHAFT, CRANKSHAFT & VALVES

0981E

Tractors & Riding Mowers

Figure 7-6 Camshaft, Crankshaft & Valves



“witure s SECTION'7'-KOHLER ENGINE CAMSHAFT, CRANKSHAFT & VALVES © 33

WHEEL HORSE VENDOR PART

ITEM PART NO. NUMBER DESCRIPTION Quantity
Figure 7-6
KOHLER CAMSHAFT, CRANKSHAFT & VALVES

1 KH10359 47 010 11 Camshaft Assy (INCIUAES HEM 2) ...........coivviiieeeeeeeeeeee oo 1
2 KH10292 47089 01 ACtUAtiNg SPriNG .. .eeoveeiieiiiieii ettt eee e e e e e ee e s e 1
3 KH10147 275066  Camshaft SPacer .005 .........c..coiuiiiuiiieiee e ee e e ee e X
KH10148 275067  Camshaft SPacer 010 .....c.cooueiiiiiiiieceiee et e eee e ee e e X

4 KH10310 4738009  CamShaft PiN .......ccccoviuiiiiniieieieiete ettt 1
5 KH10074 235838  EXhaust VaIve, 312 ..ottt e e 1
6 KH10052 235008  INtaKE VAIVE, 312 .. .ccciiiiiiiiiiecticee ettt e et e et e eee e 1
7 KH10054 235011  Upper Spring RETAINET ........cccveiiiiiiiiiiicei ettt ee e eeeeeeeaes e 2
8 KH10053 235010  Intake Valve SPring 312 ....cociiiiiieeceiece e eer e e 1
9 KH10018 230011 Spring Retainer, 312 .......cccooiiiiiieieiec ettt e e s 1
10 KH10221 4175510 REAINET Kit c.cvoveiriieiieiececee et 2
11 KH10539 D-235327  Intake Valve TapPeL .....cc.oouieeeiiieieie e e e 1
12 KH10539 D-235327  Exhaust Valve TapPet .......cccciiuieuiiiiieiie e 1
13 KH10496 52413 01  Valve ROLALOr ....cviiiiiiiiiicie ettt e e et e e e e e e 2
14 KH10062 235168 - Exhaust Valve Spring 812, .........ooiiiiiiiiieeeeeeee et ee e 1
15 KH10617 X-702-3  CUP PIUG 1/2 O.D. ..ottt e 1
16 KH10655 4714216  Crankshaft Kit 3-25/32 x 1-1/8 (Includes Flywheel Hdwr.) 312 ........................ 1
17 KH10732 4504301  Gear Assembly (Includes Item 18) 812, ......oovueiiveeieeeeeeeeee oo, 2
18 KH10267 4703001 Needle Bearing 312, .......ccocviiririiieiie ettt et e e e, 2
19 KH10322 4775501  Spacer Kit (Includes Item 20) 312, ........ccoovviiiiiiiicoeeeeeee e 2

20 KH10574 X-269-34  RetaNEr 312, .ooeueiiiiieiie e 1



7734 " SECTION 7 - KOHLER ENGINE CRANKCASE & CYLINDERHEAD = = 0 7

§ L0) }{§ J WheelHorse
Gl Tractors & Riding Mowers

Figure 7-7 Crankcase & Cylinder Head



~+ /. SECTION 7 - KOHLER:ENGINE CRANKCASE & CYLINDER-HEAD - - 35

WHEEL HORSE VENDOR PART

ITEM PART NO. - NUMBER DESCRIPTION Quantity
Figure 7-7
KOHLER CRANKCASE & CYLINDER HEAD

1 KH10317 47 522 95 Cylinder Block - Service With Short Block (Includes Crankshaft) 312 ............. X
KH10721 47 782 67 Miniblock (Less Crankshaft) 312 ............cueevviiiiciiiieeeeeee e X

2 KH10061 235125-S Governor Gear Shaft ..........ccceociiiiiecee e e e 1
3 KH10067 235376 Ball BEAMNNG ......ooiiiiiiiiieee ettt e s 2
4 KH10269 47 032 07 REAI Ol S .....eeieeeiiiieeeeee e et e e e e e 1
5 KH10562 X-230-11 EXPANSION PIUG ..ot 1
6 KH10015 230007-S Valve GUIAE .....ooiiiiiieieeee ettt e e e 2
7 KH10028 230170 Exhaust Valve INSert, 312 ........ooooiiiiieeiee e 1
8 KH10049 234866 Governor Cross Shaft BEAriNG ........c..cecviuiiiiireeoeeeeeeeeeeeeeeeeeeeseeeeeeeeee e e 1
9 KH10272 47 041 09 Bearing Plate Gasket ..........c.cccoerriiiiiiiiececeee e e 1
10 KH10311 47 422 05 ShIM GASKEL ...eeeiiieieeiesee et et e e e e e e e eeae e s X
11 KH10306 47 146 07 Bearing Plate ........cccooiiiiiiiie et e e e 1
12 KH10268 47 032 06 Front Ol Sal .......coouiiiieiie et e e e e e e e 1
13 KH10549 X-159-2 H.C. SeMS SCrew 3/8-16 X 1 ..eeiviiiiiieeiie ettt e e e e e s 4
14 KH10545 X-132-6 H.C. Sems Screw 1/4-20 X 1/2 ...oooueiiveeeeieeeeeeeeeeeeeeeeenaanns e 4
15 KH10661 23d5026 CamShAft COVEN ..ot s e et e e e eee e an 1
16 KH10055 235025 Camshaft CoVer GASsKet ...........cccuiiuiiiiiiiiee e e e e eeeee e 1
17 KH10081 236559 Balance Gear Shaft 312, ......ccccciiiiiee e e e e, 1
18 KH10261 47 015 06 CYlNABE HEAM ..ottt e st e e e e e e e e e e 1
19 KH10273 47 041 10 HEAA GASKEL ...ttt et e e e e e e e e e e 1
20 KH10145 270889 Plain WaSher 8/86 .............coociiiiiiiiieiie ettt e e e e ee e aeaeans 9
21 KH10144 270158 H.C. SCrew 3/8-16 X 1-1/2 ...oocieieeieeee et e e 8
22 KH10312 47 445 02 LIftING Srap ..ooieii et e e 1

23 KH10290 47 086 17 HEX. HA. SCrEW B/8-16 X ..uveeeeiiiiiieiiiee et e e 1



Cest s GECTION'7 - KOHLER ENGINE OIL PAN & DIPSTICK =~ il st

-

{—

0981G

Tractors & Riding Mowers

Figure 7-8 Oil Pan & Dipstick



vasis st SECTION'7- KOHLER ENGINE OIL PAN & DIPSTICK © = 87 =

WHEEL HORSE VENDOR PART
ITEM PART NO. NUMBER DESCRIPTION Quantity

Figure 7-8
KOHLER OIL PAN & DIPSTICK

1 KH10270 47 03827  DIPSHCK 15-5/8 ....oeeuiirieirieieieiiteie ettt et e eeee s s as e e es e s s e e eeenn 1
2 KH10201 41153 01 O-TiNQ ccveiviieiiirieie ettt ettt ettt e e e et ee e e eeeeseeeeasesesessesenseseesaes 1
3 KH10266 47 029 06 Ol Fill ADAPTET ...o.eiueuirieiiieieieteieee ettt et s e e e ees e s e e e s s e e s eeene 1
4 KH10541 X-131-2  FH.Sems SCrew # 10-24X1/2 ....cooiiiiieirieeeeeeeeeeeeeeee et reran s 3
5 KH10088 237064  Adapter GASKE! .........c.coerrirririenirinieteeceee ettt ettt st ee e 1
6 KH10730 45199 05 Ol PAN ..ottt et e e e e e s e et e et eeenenn 1
7 KH10059 235057 Ol PN GASKEL .......coveveeeeiieeieirrieiitee et ettt et ee et e eeen e eesenenanesens 1
8 KH10550 X-159-3  H.C.SemS SCreW 3/8-16X1 1/4 ..oovoueeeeeeeeieeceeeeeeeeeee e eee e e e ees s s er e 4
9 KH10620 X-75-10 SO HA. PIUG /8 NPTF ...ttt e eeee et st eeeeeseanan 4
10 KH10138 2570401  Float Switch Kit (Includes Items 12 & DECA) ..........cccueeeevemeeeeeeereeeeeeeeeeresesananns 1
11 KH10134 2543102  SlBBVING .....ocuiuiiiirieieteieteie s ete ettt ettt a e ettt eeete e e et eeeeeeeeneraneenn 1
Not lllustrated

KH10119 2511305  Float SWItCh DECAI .....ccceevuieiiiieiieie ettt ettt eee e e 1

KH10345 4815501  Female Connector (5-CONACE) .......ccueevuiieeuiiiiieeeicceiee et eeeeeeeeeeee e 1

KH10325 47 75527  Gasket St W/ISEAIS ........ccuuviriiiie et et X

KH10258 47004 02  Gasket Set W/0 SIS .......ccoieiiriienie it X



"' SECTION 7 - KOHLER ENGINE PISTON & RINGS ' °

0981H

Tractors &Riding Mowers

Figure 7-9 Piston & Rings




o 'SECTION:7 - KOHLER ENGINE PISTON&RINGS =~ 39 =

WHEEL HORSE VENDOR PART : : S
ITEM PART NO. NUMBER DESCRIPTION Quantity

Figure 7-9
KOHLER PISTON & RINGS
1 KH10063 235287  RiNG Set Std. & 003 310 ...cuoeuiuiuiiciciereeeieeceeeee et e e e 1
KH10064 235288  RiNG Set.010 310 ...oucuiirieieeiieiietetcteteee ettt eeee e et eeeeee e e e e 1
KH10065 235289  RING S€t.020 310 ...cooevieiiiririieieteteteeee ettt sttt eeee e et e et es s es e eeeeon e 1
KH10066 235290  RiNG Set 030 310 ....c.cuiuriruiureieieteieere ettt eee e e e e e eee e eee e 1
KH10703 4710801  RIiNg Set Std. & 003 312 ....oeuiuiiiececceceeeeeeeeee et 1
KH10704 4710802  RING SEt.010 312 .ottt ettt 1
KH10705 4710803  RING Set.020 312 ..ottt ettt et et eeeeerenes s s s 1
KH10706 4710804  RING S€t.030 312 ....ocoiuiiiriiririieeee ettt et ee e s e es et 1
2 KH10329 47 87401  Piston W/RING Set StA. 310 ...ocvviereeuiieeicceieeeeeeeeeee et 1
KH10330 4787402  Piston W/RING S€t.003 310 .....oovvuiuieieieieiceeceeee ettt 1
KH10331 4787403  Piston W/RING Set 010 310 ....ciiiuiiieeeieeceeeeeeeeeee e eee e 1
KH10332 47 87404  Piston W/RING Set 020 310 ...c.ccuiuerereeeeieeeceeteeeeeeceeeeeeeeee e e e e 1
KH10333 47 87405 Piston w/Ring Set .030 310 ................... F TSR SRR 1
KH10711 4787416  Piston W/RING St StA. 312 ..ot 1
KH10712 47 87417  Piston W/RING Set 003 312 .....ccuiuiueeeeeiieeeeeceeee e e e ee e e s 1
KH10713 4787418  Piston W/RING Set 010 312 .....ccuiiiiiiicecreeeeeeceee ettt es e 1
KH10714 4787419  Piston W/RING St .020 312 ....cuoiuiieeeeeeeeeeeeee e 1
KH10715 47 87420  Piston W/RING Set 030 312 .....c.ocuiieueiieceeeeeeeeceee et e e 1
3 KH10262 4701801  Piston Pin REAINET ......c.oeeurieiiuitieeeececcectce et s e 2
4 KH10285 45067 13 Connecting ROd StA. 310 .....ceeueuerireeeccceeecceeeeeeeeee e 1
KH10286 45067 14 Connecting ROA .0T0 310 .....oiouimieeiiie e e 1
KH10698 47067 24  Connecting RO StA. 312 .....o.cuiuiiiiciieecctececceeeeee et es s 1

KH10699 4706725 Connecting Rod .010 312 ...ttt s e e enneen 1



740 “'SECTION 7 -~ TORO POWER PLUS ENGINE CYLINDERBLOCK =~ = """ =

B—© S~
N —a

1909

Tractors & Riding Mowers

Figure 7-10 Engine Cylinder Block



...« SECTION7-TORO POWER PLUS ENGINE CYLINDERBLOCK =~ 41

TORO
WHEEL HORSE
ITEM PART NO. DESCRIPTION Quantity
Figure 7-10
ENGINE CYLINDER BLOCK

1 NNTOB50  SNOM BIOCK ....cueuvieieriiciiaieiteteescte sttt eeeeee s s s ee e s s e e e eeeeeeeeee oo 1
2 NNTOBBB  PIUG ..ottt e e e e ee e e e e e e e e e e eeee et 1
3 NNTOA42  BOI B/8-16 X 1-1/4 ..ottt eee et ee e e 5
4 NNT0023  ShiM 0.005% ........c.ocoieuriririietee ettt eese e ee e eeeees s et es e e s ee e e s e eee e e e X
5 NN10009  Crankshaft Rear Brg - SEANGAIT .............co.ovuceiveeeeeeeeeeeeieeeeeee oo 1
NN10010  Crankshaft Rear Brg - .002“ UNGET ............c.oouovueuiemeeeeeeeseeeeeee e 1

NN10011  Crankshaft Rear Brg - .010“ UNGET ...........ov.veoeeeceeeeeeeeeeeeeeseeseeeseeeeeeees oo e 1

NN10012  Crankshaft Rear Brg - .020“ UNGET ...........o.ovueeeeiuieeeeeeeeeeeeeeeeeseeeeeeessess oo e oo 1

NN10013  Crankshaft Rear Brg - .030“ UNGET ............ceeueereeeeieeeeeeeeeeeeeeeeeeeeeseeeeee oo oo 1

6 NNTO022  THIUSTWESNET ....oieiieiiceeictct et e e e ee e e 2
7 NNTOS554  GASKEE ...ttt ettt e ee et e e s e e e e e e e e e e 1
8 NNTO008  BEAINNG PIALE .........c.euiiiuririecieiitiee ettt e eeee e ee e e e e s s e e e ee e eeeeee e eeeeee oo 1
9 NNT000T  CaMShAFt Brg. .......coccuiiueiiriieeieiieiee ettt e s e e s e 2
10 NNTOB2T Ol SEAI ...ttt e e e et ee e e e e e e e e e oo 1
11 NNT0B34 S0P PN .ot eaaas et e e et e e e e e e e reeeenbeeeaes 4
12 NNTOTBY O TUDE ..ottt ettt e e e e e et e e e et e e e e 1
13 NN10054  Exhaust Seat INSert - STANAAI ..............oo.eueeeeeeeeeeeeeeeeeeeeeee oo 2
NN10055  Exhaust Seat INSert - 002 OVEISIZE .........c.c.ovmmiueereeeeeeeeeeeeeeeeeeeeeeee oo 2

NN10056  Exhaust Seat INSert - 005“ OVEISIZE ............oovueveueeeeeeeeeeeeeeeeee e ee oo ee e 2

NN10057  Exhaust Seat INSert - 010 OVEISIZE ...........coeurveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e oo 2

NN10085  Exhaust Seat INSert - 025 OVEISIZE ...........ccovueueuiereeeeeeeeeeeeeeseee e e e e 2

14 NN10035  Intake Seat INSert - STANAAIA ...........coevvieieeeeeeeeerieeeeeeeeeeeeeee e oo eeeeeeeeeeeeeeeeeeeeeeee. 2
NN10036  Intake Seat INSert - 002 OVEISIZE ...........c.weeeereeeeeeeeeeeeeeeeeee e e e e e 2

NN10037  Intake Seat INSert - 005 OVEISIZE .............o.eeeeeeiteeeeeeeeeeeeeesee e ses e e ees oo eeoe e 2

NN10038  Intake Seat INSErt - 010 OVEISIZE ..........ouceeeeeeeeeeeeeeeeeeeeeeeeeeee e eee e e e e 2

NN10039  Intake Seat INSert - 025 OVEISIZE ...........o.evcecreeeereeeeeeeeeeeeeee e ee e e oo 2

15 NN10003  Front Crankshaft Brg - SANAAIA ..............c.voveeureeeeeeeeeeseeeeee e ee oo 1
NN10004  Front Crankshaft Brg - 002° UNGET ............c.ocuuiveieeeeeeeeeeeeeeeeeeseeeeeees e ee e eee s 1

NN10005  Front Crankshaft Brg = .010% UNGE .........o.ueeeeeeeeeeeeeeeeeeeeeeees e 1

NN10006  Front Crankshaft Brg = 020 UNGET ............o.ouueureeereeeeeeeeeeeeeee oo 1

NN10007  Front Crankshaft Brg - .030“ UNGEN ............couovuvieoeeeseeeeeeeeeee e eee oo 1

16 NN10084  EXNAUSE VAIVE GUITE .......e.ceeeereeeeceeeeeeeceeeeees et 2
NNT10083  INtAKE VAIVE GUIE ......ccvurureeieiteececeeece et ee e e oo e 2

17 NN10421  Spring Washer 3/8 .......ccoco........ e e r e e e Lt et e e e s b e e e e e aeahbaeeabter e shareeee e reeeeeeeenneeeeenans 5
18 NNTOBBE PN oottt e e e e e e e e e e e 2
19 NNTOTAB  CIAMD ..ottt ettt ee e e e e e e e s e e e e 1
20 NNT0156  BAffle BrEANET .......c.cciueieiiiieieeeeeece ettt e 1
21 NNTOB22  SEAI ...ttt e s e e e e e e e e e e e e e 1
22 NNTOB2T  VAIVE COVE ..ottt et ee e s e et es e e e e e e 2
23 NNTOTET  SCIBEN ...ttt ettt e et en e e e et e e e e e ee e eee e 2
24 NNTOB22  GASKEL ........vuieeciieieciee ettt e et e e e e e e ee e e e oo oo 2
25 NNT0129  Tappet = SANGAIT .......c.couiueiiuieeseceeeceeeeeeeeee et e e e e e 4
NNTOT30  TapPEt 0029 OVEISIZE ....v.cuveieiereecteeteeeeeeeeeeeeeeeet et eee e e e ees e e e s e e ee e e e eeeeee e 4

NNT0131 . TAPPEE 004 OVEISIZE ....ecvuiereeiiecetceeeeeeee e eeeeeeeeeses e s ee s ee e et 4

26 NNTOO75  INTAKE VAIVE ...ttt et e ee e e e e e e 2
27 NNTOO76  EXNAUSE VAIVE ....c.oceoiiieieieieeeeeete ettt ee s eeeeeeee oo 2
28 NNTOB70  BOH 1/4-20 X 1-3/4 ..ottt e e ee e s e e et 2
29 NNTOOT7  SPFING ..ottt e e et et e e e eee e e s e e e e s e e 4
30 NNTOO0B2  SPIING LOCK ...ttt et s e e s s e e e e e oo 8
31 NNTOB26  SEAI ...ttt ettt ee e e e e e e e e e e 2



© 42 %" SECTION 7 - TORO POWER PLUS ENGINE CYLINDERBLOCK ~ =~ "' =~

B o 28
N
©

00—

1909
Wheel Horse

| ToRO

Tractors & Riding Mowers

Figure 7-10 Engine Cylinder Block



SECTION 7 - TORO POWER PLUS ENGINE CYLINDER BLOCK 43

TORO
WHEEL HORSE
ITEM PART NO. DESCRIPTION Quantity
Figure 7-10
ENGINE CYLINDER BLOCK (CONT'D)
32 NN10385  SCIOW B/8-16 X 5/8 ........oooeoeeeceeeeenreeeessinn oo 2
33 NNT0B07  PIUG ..ot 1
34 NNT0070  GASKBL ........oorvvveiceeeeeeiesieeeeeceaeaaaene st eseeeeeeeeees e oo eeeeee oo oo 2
35 NN10080  Right Cylinder Head e et s e e e e e e e e s n e e e et e s e s e s 1
L oL 1
36 NN10078  Retaining WAShET ................cccocvreeeeummmmreeemmenneeeeeeoeeeeeeeeeseeeeeeoeeooooeoeoeooeoeoeoeoeeeeeoeoooooe —
37 e T 1
38 NNT0363  FIat WASHET 1/4 ...cooovvvvreeeeeeeiceieeseeeeeeeesseee e 18
39 NN10381  SPCial BOIt 2 10NG -.....v.vvveeeeeeeeeeeeeeeeeeesssee oo 10
40 L O 2
41 NNTO3BY  PIUG oottt oeoeoeoeo 1
42 NNTOOBT  VAIVE CBD ...ooooorireiieeiirsiiie ettt nessees e eeeeeeeeeoooee 4
43 NN10257  Complete Engine Gasket Kit e e e e e e e e e e e e e et en 1
NN10561  Valve Grind/Carbon Removal ...............cocovovooooo e e 1
44 NN10136  Oil PUMP-COMPIEE ..............eeeeeeeereeeessneeeeee oo 1
45 NN10134  Oil PUMP-GASKEE Kit .........ooooeeeeeeeeeeeeeeeeesses e eeeeoeeeoeeees oo 1
46 NNT04T9  SPHNG WASHET .....ooovvvoreivieiiioiiieee et 2
47 NNTO369  BOIt 1/4-20 X 1 .ooooiooooooooeeietis e 2
48 NNT0383  BOIt B/8-24 X 7/8 .....oooooooieceeeieinneeeesse e 1
49 e B T 1
50 NNTOTB3  SPING ....ooooeeeiieieiiieiei ettt oo 1
51 NNTOTBS  PIUNGET .....oooooiiiiiiieiieiri ettt oo 1
52 NN10088  Piston Pin & Retaining RiNGS - STD .............rrrvveeeeeueeoeeeeeeoeeeeoeeooooeoooooooeooooooeoooo 2
NN10089  Piston Pin & Retaining RINGS - 005 ............ovvv.ecooeoeoeeeeoeoee oo 2
NN10090  Piston Pin & Retaining RINGS = .00 .............oorrvveoeeeeeeeeeeeeeee oo 2
NN10091  Piston Pin & Retaining RINGS = 020 ...........ooovvvvvocreeeoooeeeeeoss oo 2
NN10092  Piston Pin & Retaining RINGS - .030° ...........vvvvoooooeeeeeoeeoeeeoeeoeoeooeooooooooooooooo 2
: NN10093  Piston Pin & Retaining RiNGS - .040° ............ooovrvvvocooeeooeeeoeeseoeeeoeeoooeoooooooooooooo 2
53 L L e O 2
54 NN10345  RetAINING RING ....vovvvvvvvveeveeeeaceecaeassiaeeeeeeasssseees oo eeeeeeeeessssee e ooe oo 4
55 NN10101  Piston RiNg Set-Standard ................ccouwwveeeuurmrroreeeeoeeceoeeeeseses oo 2
) NN10102  Piston Ring Set .005“ OVEISIZE ...............oooovemveeeoooomooeoeoooooooooo e 2
NN10103  Piston RiNg Set .010“ OVEISIZE ...........evevrmmrrreeeeeeeeeeeeeoeoseeeeeeooooeoeoooooeoooooooooooooo 2
NN10104  Piston Ring Set .020“ OVEISIZE ............vveeeerumeeeeeeeeeeeeeesos oo 2
NN10105  Piston RiNg Set 030 OVEISIZE ............veeuummmrrveeeeeeeeeeeeeseee oo 2
NN10106  Piston Ring Set 040 OVEISIZE ............vvceeeummieeeeeeoooeeeeeeeeoeeoeeeoeoeoeooeoooeoooeoeoooeooeoeooo 2
56 NN10125  Rod W/ BOlts & NULS = STD. .........coocuurmmreemmrmnnmreeeeeeeseeeeeeeereoes oo 2
NN10126  Rod w/ Bolts & Nuts - .010“ ................. ettt e et e 2
NN10127  Rod W/ Bolts & NULS = .020% ...........ccrreeemmmereeeeeeee oo 2
NN10128  Rod W/ BOItS & NULS = 030" ..........ccomrrrreeeeemsn oo oo 2
57 NN10120  SPEGIal RO BOIt ....ov.vvvvveeeeeececeeeeieesseeeceessse oo 4
58 NNTOA28 UL ..oooooiiiiieeeeesees et eoeeeeeoeeeeeooeooee 4
59 NN10382  Special BOIt 2,375 LONG .............uuuuuerreeeeesmnene oo 8
60 NN10150  Breather Cap and VaIVe ..............ccoooowuereeeeemmmoneeeeeeceooeeceeeeso oo 1

61 NN10149  Baffle BIEAther TUDE ...............cccciiiimmseeeeeeeeorsaeeoeseeeceeeeeeeoeosoosseeeeee oo 1



' SECTION 7 - TORO POWER PLUS CRANKSHAFT, CAMSHAFT & FLYWHEEL

0981C

Ll Tractors & Riding Mowers

Figure 7-11 TORO POWER PLUS Crankshaft, Camshaft & Flywheel




~+ . SECTION 7 - TORO POWER PLUS CRANKSHAFT, CAMSHAFT & FLYWHEEL 45

WHEEL HORSE
ITEM PART NO. DESCRIPTION Quantity
Figure 7-11

TORO POWER PLUS CRANKSHAFT, CAMSHAFT, FLYWHEEL

1 NN10025 Crankshaft ....... ..o 1
2 NN10343 Retaining RiNG .........ccoouiiiiiiii e 1
3 NN10439 Special WaShET ........cceiiiuiiiiiireeiet et 1
4 NN10438 Crankshaft GEAr .............ccovuiiuiuiuirieeeieee oo 1
5 NN10330 GBAN KBY ....eiiet e e e 1
6 NN10215 Retaining RiNG .........c.ciiiiiiietecceee e 1
7 NN10221 GOVENOT CUP HUD ..ot 1
8 NN10222 GOVEINOT CUD ...ttt et 1
9 NN10328 GOVEIMOF Ball ...ttt 1
10 NN10330 WOOIUf KEY ... e 1
11 NN10032 Camshalft (Includes IteM 13) .......ocooviuiiieeeeeeeeeeeeee e 1
12 NN10029 Camshaft Gear (Includes Gear, Spacer and Plate) ..............cocooovvoveeeeenon ) 1
13 NN10030 Special Thrust Washer ..........c.oo.ouiieeeeiieeeeeeeeeeeeeeeeeeeeeoeeeeeeeoeo 1
14 NN10214 CNEET PN ..o 1
15 NN10171 Flywheel (Includes RiNG GEAF) ...........c.c.euiuioveieeeeeeeeeeseeeeeeoeoeeooo 1
16 NN10021 Special Hex Hd Cap SCreW ............ccouiiveveeeeeeeeeeeeeeeeeeeeeeeeoeeoeoeeoeoeoe 1
17 NN10422 SPring LOCKWASNEr 7/16 .....c.cvvuieieeieieeieceeeeeeeee oo 1
18 NN10335 Flat Washer 7/16 ..........co.ooiiiieieecce e, 1
19 NN10409 Flange Lock Hd. Screw # 10-24 X 3/8 .......ocovuuiveoieeeeeeeeeeeeeeeeeeeeeee 6
20 NN10416 Hex Hd Locking Cap SCrew 5/16-18 X 1/2 .....covoeveeeeeeeeeeeeoeooooo 4
21 NN10168 AT INIBESCIEEN ...t 1
22 NN10024 RING GOAN ... e ee e 1
23 - NN10332 FIYWREEI KBY ..., 1



46

SECTION 7 - TORO POWER PLUS OIL BASE FILL TUBE AND BRACKET

- o2
(i ez )

0981D

Tractors & Riding Mowers

Figure 7-12 TORO POWER PLUS Oil Base Fill Tube and Bracket



SECTION 7 - TORO POWER PLUS OIL BASE FILL TUBE AND BRACKET 47

WHEEL HORSE
ITEM PART NO. DESCRIPTION Quantity
Figure 7-12
TORO POWER PLUS OIL BASE FILL TUBE AND BRACKET
1 NN10018 Oil Base (Includes All Plugs and Plug Gasket) ................ccceeeueeeeeeereeeseennn, 1
2 NN10016 Oil Bas@ GASKE! .......ccueeereiniiricieeeeeee ettt ettt eee e 1
3 NN10421 SPring LOCKWASNEr 3/8 ........ccooiiiiiiiitieee ettt eeeee e 4
4 NN10379 Cap SCrew 3/8-16 X 3-3/4 .....coeiiviiieiiiteeeeeeeeeeeeee ettt ee et e s eee e eeen e 4
5 NN10682 8. HA. PIUG B/8 ...ttt et et 2
6 NN10015 Special Hex Hd. PIUQ .....cccoruiiuiiiceie et e 1
7 NN10014 HexX Hd. PIug GasKet ........cccoeeririeiinicieeeeee ettt ee e e 1
8 NN10138 Oil PUMP INtEKE CUP ...ttt e 1
9 NN10159 QOil Fill Cap and Indicator (Includes O RiNG) .......coveeveeeeeeeeeeeeeeeeeereeneerenanns 1
10 NN10323 Ol Fill CAP Ol RING ..vvvevvvitieie et e s e s 1
11 NN10162 Fill TUDE BracKet ...........c.oiuiuiiiiiiieiiire ettt et 1
12 NN10161 Oil Fill TUbE-Chrome 15-3/4" LG .evoviveeereeveeieteeeieeceeee e eeee s eeveeeeeeenan 1
13 NN10325 Oil Fill TUDE SN ...ttt ettt e e e e 1
14 NN10407 Pan Hd. Screw £ 10 X 1-1/4 ..coooiiiiiiiieeeeeeeee et 1
15 NN10431 SPEEA NUL ... et ee et e e e 1



SECTION 7 - TORO POWER PLUS OIL FILTER

~

SN SN S s s sSaSSassascaaccaaaamaa

it

(RN

RN
[N

&‘.\.\\_.\"

1913

Wheel Horse

Tractors & Riding Mowers

Figure 7-13 TORO POWER PLUS Qil Filter



SECTION 7 - TORO POWER PLUS OIL FILTER o 49

WHEEL HORSE

ITEM PART NO. DESCRIPTION ‘ Quantity
Figure 7-13
TORO POWER PLUS OIL FILTER
1 NN10141 Ol Filter AapLer ...........ccoueirieieeieeeiiiee ettt 1
2 NN10360 Flat Copper Washer 5/16 ...........c.c.oeeiiiiuiieeeeeeeeee oo 2
3 NN10373 Hex Hd. Cap SCrew 5/16-18 X 1 .....c.ccveicuiireriiieeeeeee oo e 2
4 NN10146 Ol FIIEr DIain ..ot e 1
5 NN10391 Hex Hd. Cap Screw # 10-32 X 3/8 ......c.ccoeuriiuiiieiceeesceeeeee e eees e 2
6 NN10463 Oil Filter Adapter GaSKE! .........c.c.eueeveviviieieeeeeeeeee e 1
7 NN10147 Ol FIEE ettt 1
8 114498 Ol Filter WIENCh ...t e 1



50 SECTION 7 - TORO POWER PLUS GEARCASE AND IGNITION CONTROLS

%
- &2
Z 30 3 — @\2 |

‘/2 ] / %
/’% -
SIS 18

0981F

Tractors & Riding Mowers

Figure 7-14 TORO POWER PLUS Gearcase and Ignition Controls



SECTION 7 - TORO POWER PLUS GEARCASE AND IGNITION CONTROLS 51

WHEEL HORSE
ITEM PART NO. DESCRIPTION Quantity
Figure 7-14
TORO POWER PLUS GEARCASE AND IGNITION CONTROLS
1 NN10825 Gearcase Kit (Includes Items 2 thru 9, 13, 19 & 20) ........c.ocvvvveeeeereieer 1
2 NN10329 Governor Shaft BEaring .........ccoeueieeevieie oo 1
3 NN10826 Governor Shaft and Arm-Chromed ...............c.oeeerveeeeeeeeeeeeeeeeeoeeeeo, 1
4 NN10216 GOVENOr Shaft YOKE .......ccruiiriieieteteteeeeeeeeeeee et 1
5 NN10388 Pan Hd. Mach. SCrew £ 8-32 X 3/8 ..........cooueueeeeeeeeeeeeeeeeeoeeeeoeoeeeo 1
6 NN10335 Governor Cup Stop Dowl Pin ......coccueeveveenenn e 1
7 NN10310 Governor Shaft Oil Seal .........ccceueuiuiiuiueuieieieeeeee et 1
8 NN10327 Governor Shaft Ball BEArNG ..........c..cueviveveeeeeeeeeeeeeeeeee oo 1
9 NN10320 Crankshaft Oil S€al .........c.ccoeieuiiiierereeeeeeeeeeeeeee oo, 1
10 NN10019 Gearcase Mounting Gasket ..............cc.eeveeieeeieeeeeeeeeeeeeseeeeeeeeeeoeoooe, 1
11 NN10374 Hex Hd. Cap Screw 5/16-18 X 1-3/4 ..........coooeeieeeeeeeeeeeeeeeeeeoeeeeeeeeooe] 4
12 NN10360 Flat Copper Washer 5/16 ...........c..ooueeuieeeeeeeeeeeeeeeeeee e 5
13 NN10210 VacuumM POrt TUDE .....c.ooueiiieeiiiietic ettt 1
14 NN10352 Gear COVEr STUA ......c.oceiiiieiiiiieeeeetee e et 1
15 NN10418 LOCKWASNET 2 10 ...ttt ettt 3
16 - NN10426 NUE 5/B-18 ...ttt et 1
17 NN10259 Stator W/TErMINAIS ..........cooiiirirriieieeee e e 1
18 NN10290 Stator Leads Terminal ..........cccoeeioiiviuiieeeeieceeeeeee oo 3
19 NN10301 Vacuum Port CIAMD .....o..eiiieiiie et 1
20 NN10211 VaCUUM PO CaP ..ot 1
21 NN10280 Terminal Connector Body Kit (Includes Terminals) ............cocooooovvverneeerenn. 1
22 NN10444 IGNItION CONIOL ... e 1
23 NN10389 Self-Lock Hex Hd. Mach. Screw # 10-832XT ...coveeeeeveeeeeeeeeeoeeeoeooeos 3
24 NN10394 Hex Washer Hd. Screw # 10-32 X 3/8 .......coueuiuiveviuieeieeeeeeeeeeeeeeeeeeen, 2
25 NN10424 LOCKWASHEr IT £ 10 ...t 2
26 NN10346 Retaining Clip .......c.ocioiiiiiiiieeete et 1
27 NN10414 Hex Washer Hd. Cap SCrew 1/4-20 X 5/16 ........cccoccveeeeeeereeeeeeeereeoeoeooeee 1
28 NN10261 Voltage Regulator-20 amp ..........cccccevueueucueueueeieeeeeeeeee e 1
29 NN10243 Plate GasKet ...........c.ooueuiiiiiieiieiee et ee e e 1
30 NN10244 IgNItion PIUNGEr COVET .........ccoiireeiiiteieeeeet e er e ee s 1
31 NN10245 Battery Ignition Coil W/NULS ...........coooeieuitiieieeeieecece oo 1
32 NN10247 : IGNItION ROTOT ...t 1
33 NN10252 SPAK PIUG .ottt 2
34 NN10253 Spark Plug Cable-9"" LONG .........ccoureueuiiiereeereeiieeeeee et 1
NN10776 Spark Plug Cable-18.5"" LONG ......ccouoveuirriereeeiee et eeeeeeese 1
35 NN10419 Lockwasher 1/4 ............ccooveviineeeeceeeeeeeeean et 2
36 NN10248 HeX FIaNGe NUL ...t e 1
37 NN10348 WIFE ClIP e ee e e 1
38 NN10368 Hex Hd. Cap SCrew 1/4-20 X 5/8 ........ccoueeriieieeeeeeeeeeeeeeeeeeee oo, 1
39 NN10249 HeX Flange NUL .........ooiiii e 1
40 NN10396 Hex Washer Hd. SCrew 1/4-20 X 1 .......cooueiueeeeieeeeeeeeeeeeee e 1

41 NN10408 ‘ Hex Washer Hd. SCrew 1/4-20 X 1 .........ooueeeeeeoeeeeeeeeeeeeeeeeeeeeeoe 2



52

SECTION 7 - TORO POWER PLUS AIR CLEANER

e®

0981G

Figure 7-15 TORO POWER PLUS Air Cleaner




SECTION 7 - TORO POWER PLUS AIR CLEANER 53

WHEEL HORSE
ITEM PART NO. DESCRIPTION Quantity
Figure 7-15 _
TORO POWER PLUS AIR CLEANER
1 NN10427 WING NUE 174720 ..o 1
2 NN10185 AN ClEANET COVET ...ttt 1
3 NN10176 Air Cleaner FOam EISMENT .........c.ouiuiuievieieeceeeeeeeeeee oo 1
4 NN10175 AIr Cleaner EIBMENT ......c.ououiiuiueeeieccceeeeeeeee e 1
5 NN10430 Hex Washer Hd. Flange NUt 5/16-18 ...........cooveremee oo 1
6 NN10827 AIr Cleaner HOUSING ....c.c.vuiuiuieieieeteeieceeeeeeeeeeee e 1
7 NN10406 Hex Washer Hd. ST SCrew 1/4-20 X 3/8 .........ooeeoeeeeeeeeeeoeoeeeeeeeeeoeeoeooe 2
8 NN10398 Hex. Hd. Mach. SCrew # 10-32 X 1=1/2 ......oouemieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeoeoeoe 3
9 NN10365 Flat WaSHEr #10 ..ot 3
10 NN10193 Air DEFlECION PIALE ..ot e 1
11 NN10187 AT INTAKE TUDE ...t e e 1
12 NN10186 AT ClEaNETr SUPPOIT ......veueueeiieietiectetcee ettt ee e oo 1
13 NN10309 Rubber Grommet = 3/4” HOIE ...........ooieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeoeoe 1
14 NN10177 EIEMENE COVET ...t ee e e 1
15 NN10429 HEX NUL 174720 .....oniiiieeeet et 1
16 NN10272 Air Cleaner StUd SPACET ...........o.ovveeeeeeeeeeee oo et 1
17 NN10276 Capacitor (800 VD) .....c.cocririieieeeteeeee e ses e 1

18 NN10390 Hex Washer Hd. SCrew # 10-32 X 5/8 ........cuoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 1



54

SECTION 7 - TORO POWER PLUS INTAKE MANIFOLD

14

TORO,

15

Wheel Horse

Tractors & Riding Mowers

0981H

Figure 7-16 TORO POWER PLUS Intake Manifold




SECTION 7 - TORO POWER PLUS INTAKE MANIFOLD 55

WHEEL HORSE

ITEM PART NO. DESCRIPTION Quantity
Figure 7-16
TORO POWER PLUS INTAKE MANIFOLD
1 NN10203 Carburetor (Includes Mounting Gasket, Elbow and ”’O” Ring) see section 7-17
for complete carburetor breakdoWn ...............ccooeeeeveeereeeeeeeoeeoeoee 1
2 NN10235 Carb to Adapter GAaSKEt ..........c.eeveuiiuieeeeeeeeeeeeee e 1
3 NN10239 Carburetor AdaPLer ..........cocuieieueueeereeecit et 1
4 NN10192 Adapter to Manifold Gasket ...............cceviveeeeeeeeeeeeeeeeeeeeeeee oo, 1
5 NN10242 Intake MaNIfOld ..........ccooiiimiiice e 1
6 NN10419 SPring LOCKWASNET 174 .....ovieeeee e 2
7 NN10372 Hex Hd. Cap SCrew 1/4-20 X 1-8/8 ........coiueeeeeeieeeeeeeeeeeeeeeeeeeeeeeeeeo 2
8 NN10375 HeX. HA. CaP SCIrEW ....cocueiuiieeeeeeeeee et 4
9 NN10420 SPring LOCKWESNET 5/16 .....c.ucuivieieiiieieeeeeeeeeee e e 6
10 NN10236 Manifold t0 BIOCK GASKEL ........c.c.eeeveieieeeeeeeeee e e 2
11 NN10373 Hex Hd. Cap SCrew 5/16-18 X 1 ......coveveeeeeeeeeeeeeeeeeeeeeeeeeeeees e, 2
12 NN10342 Retaining Clip RO t0 Carb ........c.oovivuiieieieeeeeeeeeeee oo, 1
14 NN10362 FIAat WaSHEr 5/16 ..ot 1

15 NN103224 BOMRING ettt et e eee e ee e e s eee e eead 1



56

SECTION 7 - TORO POWER PLUS CARBURETOR COMPONENTS

09811

§10) 210§ Wheelllorse

Tractors &Riding Mowers

Figure 7-17 TORO POWER PLUS Carburetor Components




SECTION 7 - TORO POWER PLUS CARBURETOR COMPONENTS 57

WHEEL HORSE

ITEM PART NO. DESCRIPTION _ Quantity
Figure 7-17
- TORO POWER PLUS CARBURETOR COMPONENTS
1 NN10209 Float Kit (Includes Float, Pin and ValVe) .............cococoooooooo X
2 NN10206 Repair Kit (Includes Screw and Plug Package, Gasket Package, Float Valve,
Idle Adjustment Needle and Spring, Mounting Gaskets, Idle Limit Cap) ......... X
3 NN10197 Variable Jet Kit-Optional (High Altitude Application Includes Power Jet and
Gasket, Retainer, Power Needle Spring, Power Needle and Power Plug Gasket) X
4 NN10201 IA1E JBT .. 1
5 NN10199 POWEE JBL ..o 1
6 NN10207 Choke Shaft Kit (Includes Choke Valve, Valve Set Screw and Air Filter) ......... 1
7 NN10208 Choke Lever Kit (Includes Choke Lever Ring, Choke Spring and Choke Collar) 1
8 NN10200 Throttle Shaft Kit (Includes Valve Set Screw, Air Filter and Throttle Valve) ..... 1



SECTION 8 - KOHLER ENGINE STARTER

58

13

1048A

2
g
%
2
5
-4
¢
2
g
=

Figure 8-1 Starter



SECTION 8 - KOHLER ENGINE STARTER 59

WHEEL HORSE VENDOR PART

ITEM PART NO. NUMBER DESCRIPTION Quantity
Figure 8-1
KOHLER STARTER
1 KH10187 41098 04  Starter Assembly (Includes Items 9 thru 15) .........ccoeeeeeveeieirerereeeereeennn, 1
2 KH10244 45126 17  Starter Tail BraCe .........coeeueeiuiieiiieieeeeeee et eeeeee e e et 1
3 KH10607 X-67-62  Hex Washer Hd. SCrew 1/4-20 X 3/4 ........ccoveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeoee e 1
4 KH10610 X-67-83  Hex Washer Hd. SCrew 1/4-20 X 3/8 ..........coueeeeeeeeeeeeeeeeeeeeeeeeeeeeee oo 1
5 KH10549 X-159-2  H.C. SeMS SCreW 3/8-16 X 1 ..uoiuieieeeeeeeeeeeeeeeeee e ee e e e 2
6 KH10304 47 12629 Starter BracCket ......c.ocecieeiiuiiiiiiiiieieieee et e e e e 1
7 KH10181 41086 19 Thru Bolt 1/4-20 X 5-1/16 ....ocuoieiiiieeieeeeeeeeeee et eeee e e e e oo 2
8 KH10210 4122704 Commutator End Cap Assembly (Includes ltem 11) ......cccooveveeecevveeeeerreennn, 1
9 KH10515 5275515  BrUSK Kit ...cooueiiiiiiieiciicceee et e e e e 1
10 KH10247 4517002  AIMALUIE ...ooiiiiiiiiie ettt et e ee e e e e e e e s e eeeeeeeeees reeeereeenee 1
11 KH10209 4122703 Drive ENA CaP .eeovveiiiiciicciece ettt ee e e e e e e e e e 1
12 KH10323 4775507  Drive Kit (Includes Hem 15) ..........cccoririieririnnirieieciee et 1
13 KH10324 4775513 Drive Parts Kit .....ccccoviieiiiieiieiecce ettt e e e e e e eee e oo 1

Not lllustrated '
KH10135 25450 03 CaULION TAQG .riveireiiriiiiiiiteieieteee ettt eete et et et e e e eeesee e e e st e ee e eeeeees e ees s 1



60

SECTION 8 - KOHLER ENGINE FLYWHEEL

{10) {0} Wheal Horse

Tractors & Riding Mowers

Figure 8-2 Flywheel



SECTION 8 - KOHLER ENGINE FLYWHEEL 61

WHEEL HORSE VENDOR PART

ITEM PART NO. NUMBER DESCRIPTION : Quantity
Figure 8-2
KOHLER FLYWHEEL
1 KH10263 47025 53  FIYWheel 12 ..o e e 1
2 KH10436 5211402  Plain Washer 13/32 1D, 1-3/8 OD .......c.eoeeeoueeeeeeeoeeeeoeoeeeeeeeeeeee 1
3 KH10108 25086 04  Hex. Mach. SCrew 3/8-24 X 1-1/8 .....c.ccueeeeeoreeeeeeeeeeeeeeeoeeeee 1
4 KH10588 X-46-3  WOOdrUff KBY 3/16 X 1 ...ocuiereiitiiieeeeeeeeee et 1
5 KH10112 2511204  Spacer 17/64 1D, 3/8 OD 15/64 LG ........oveueeeeeeeeee oo, 4
6 KH10124 25157 01 FAN .ot 1
7 KH10107 2508621  Hex. Washer Hd. SCrew 1/4-20 X 5/8 .......evoveeeoeeeeeeeeeoeeeeeeoo 4
8 KH10126 2516201 GraSS SCIEEM ...cecvvuiitieeeeiete et ee e oo e 1



62 SECTION 8 - KOHLER ENGINE FUEL SYSTEM

8 30
T -..' A
- 7
\@ S ~
10

14

Tractors & Riding Mowers

Figure 8-3 Fuel Systems



SECTION 8 - KOHLER ENGINE FUEL SYSTEM 63

WHEEL HORSE VENDOR PART
ITEM PART NO. NUMBER DESCRIPTION Quantity
Figure 8-3
KOHLER FUEL SYSTEM

1 106234 e FUBE TANK .o 1
2 106945 - Fuel Cap & gauge (Includes Item 19) ........cooemmmemoeeoeeeooeeooo 1
3 106931 -~ RUDDEI Sl ...t 1
4 926697  —eeememeee e S.T.BOI B/1B-18 X 1 .o 2
5 920039 e WESNEE B/8 ... et e 2
6 908016 e - BOIt 5/168-18 X 5/8 .......uoiiieieieieeiieeete ettt 3
7 920082 - LOCKWASREE 5/16 ...ttt e 1
8 L A RUDDEr BUSHING ..ottt 1
9 104048 - Fuel SNUt-Off VAIVE ........ccoeuiiiieieieeee oo 1
10 L4 A — FUBI LING B2 ... 1
11 108898 e Corbin ClaMP ... e 2
12 950154 s Hose Clamp 1/2”" (1.3 €M) DI@ameter .............coeveeveeeeeeeeeeeoeoeoeoeeoeoeoeo 2
105490 e Clamp 17 (2.5 €M) DI@MELET ......vvvveee e 1

13 KH10319 47559 04  Fuel Pump Assy (Includes items 30 & 1) e 1
14 KH10095 2504105  Fuel PUMP GASKEL .....c.ouiuieieeieieceee oo 1
15 KH10549 X-25-63  Plain Washer 1/4 ............cuououououeeieeeeeeeeeeeeeeeeee e e 2
16 KH10552 X-174-2  Pozidriv. F.H. Sems SCrew 1/4-20 X 3/4 .....ovveeoeeeeeoeeeoeoeoeoeoeooooo 2
17 KH10586 X-426-9  HOSE ClaMP ...ttt e oo 2
18 KH10130 2535301  Fuel Line 1/4 1.D. X 5-1/2" LG c.oovoueeieteeeeeeeeeeeeeee e 1
19 KH10123 2515502 Hose Connector 90 Degree (For 1/4 I.D. Rubber HOS€) ..o 2



64

SECTION 8 - KOHLER ENGINE GOVERNOR LINKAGE

ctors & Riding Mowers

Figure 8-4 Governor Linkage



SECTION 8 - KOHLER ENGINE GOVERNOR LINKAGE 65
WHEEL HORSE VENDOR PART
ITEM PART NO. NUMBER DESCRIPTION Quantity
Figure 8-4
KOHLER GOVERNOR LINKAGE
1 KH10660 A-235743-S  Governor Gear Kit (INCIUAES 24) ...........oooouoeeeeeeeooooooooo 1
2 KH10035 231355 GOVEINOT SOP PN .....c.cuiieieiieieecceceeeee oo 1
3 KH10629 X-799-1  Palnut 1/4-20 ...t 1
4 KH10070 235476  Governor Shaft BUSRING ..................cuoveeeeueeeeeeeeeoeeeeoeoooooooooooo 1
5 KH10585 X-400-80  SPACET ..ottt 1
6 KH10087 237022 TRrUSt WaSher ..........ccooiiuiuiuiiiceee oo 1
7 KH10138 2546801 Plain WaSher ...........ccvuruiuminiieeieteee oo 1
8 KH10538 A-235256-S  GOVernor Cross SHaft Kit ...............oo.c.euoueeeeeemeooeseooeoooooeoooooooooo 1
9 KH10295 4709020  GOVEINOT LEVEN .......c.oiiiieiceet et 1
10 KH10626 X-776-1  H.C. SemS SCrew 1/4-20 X 1/2 ........coecoeeeeeeeeoseeeeeeeeseeeoeoeoeeoeoeoeoeo 1
11 KH10668 4715806  White BUSHING .........ccceuriiminiieiieteeecee oo 1
12 KH10288 4707905  Governor Linkage (GOVErnOor t0 Car.) ...........cocovevvmeeemeooooooooo 1
18 KH10296 4709101  Governor Spring (GOVernor to Carb.) ............ocooowovemoveeeeoeooo. [T 1
14 KH10287 4707901  Choke Linkage (Carb. to'Choke Shaft) oo, 1
15 KH10125 2515807  Yellow BUSNING .....c.ceuriiieieieieiceceeeeeeeeeeeeeees oo 1
16 KH10545 X-1320-6  H.C. Sems SCrew 1/4-20 X 1/2 .......coooeeeeereeeeeeee oo 1
17 KH10570 X-25-72  Plain Washer 1/4 .........cccoouiuiuiiieeeee oo 1
18 KH10291 4708703 Choke Lever Assembly (Includes Items 37 thru 44) oo, 1
19 KH10600 X-5-26  H.C. SCrew 1/4-20 X 1-1/2 ..o 1
20 KH10556 X-20-1  Lockwasher 1/4 .........ccooeven..... e e — b ————— e ———————._ 1
21 KH10549 X-25-63  Plain Washer 1/4 ..........cc.ooouuieoiuiuoeieoeeoeeeeeeeeeeeeeeeeeeeeeeoeooo 1
22 KH10624 X-76-2  Hex. NUt 1/4-20 ......oouiiniiiieeeceee e 1
23 KH10152 275690  WAVE WASNET .......vovoeeoeeeeceeeeee oo 2
24 KH10293 4709007  ChoKe CONrOl LEVET ........ooueueieeiteeeee et ee oo 1
25 KH10294 47090 08  Throttle CONIOl LEVEN ...........c.cueieeeieeeeeee oo 1
26 KH10302 4711202  Spacer 23/64 O D, 13/16 LG .....c.ouueeeeeeeeeeeeeeeeeeeeeeeoeoeoeoeoooo 1
27 KH10695 X-67-51  FHM.SCrew # 10-24 X 1 ...oooooiimiiiiiieioeeeeee oo 1
28 KH10605 2546804  WASNBI .......ooioiiieiei e 1
29 KH10040 282556 SCIBW ....oovuieiiiiiiiietee ettt e et 1
30 KH10303 4712609 Clutch Control Bracket ................o.oveuveeeeveeeeeeeeeseesess oo 1
31 KH10308 47 23702 ClAMP .oooeiiieie e 1
32 KH10619 X-72-4  Hex NUL £ 8-32 ...ttt 1



66

SECTION 8 - KOHLER ENGINE IGNITION SYSTEM

1048E

Tractors & Riding Mowers

Figure 8-5 Ignition System



SECTION 8 - KOHLER ENGINE IGNITION SYSTEM 67

WHEEL HORSE VENDOR PART

ITEM PART NO. NUMBER DESCRIPTION Quantity
Figure 8-5
KOHLER IGNITION SYSTEM
1 KH10320 -
KH10321 47584 02  Ignition Module (After Serial # 1715900003) ........cceeeeeoeeereereeereeeeeeeereereerann, 1
2 KH10572 X-25-79  Plain Washer £ 10 .........c.ccviiiiniiiiiniit et en 2
3 KH10548 X-156-1  H.C. Sems SCrew # 10-24 X 7/8 ....c.ooouiieeeeeeeeeeeeeeeeeee e e e eeeeee e e 2
4 KH10091 237878  Stator Kit 15 amp (INClUdes EM ££ 8) ..........ccoveviuiieiieeeeeeeeee e ee e 1
5 KH10605 X-67-51  Pozidriv. Pan Hd. SCrew # 10-24 X 3/4 .........coceuvieiieeeeeeeeeeseeeeeeeeeeeeerereneonn 4
6 KH10618 X-728-1 LA ClIP ottt e et e e s e ee s 1
7 KH10606 X-67-49  Hex. Washer Hd. SCrew # 8-32 X 3/8 ........ccovvveureeeereeeeeeeeeeeseerereeesseener e 1
8 KH10056 235041-S  SPArk PIUQ .....coriiiiiiieeieeeete et ettt e 1
9 KH10010 210281 Hi-TENSION ClP ..eveuveeieiieiietietie ettt e e e e e e s e e e 1
10 KH10215 4140305  RegUIAtOr-RECHET .......ceviiieeieritetiicecee e ees oo 2
11 KH10543 X-132-4  H.C. SemS SCreWw 1/4-20 X 1 c..cvoueuiivieieeeeeeeeeeeeeeeeeeeeeee oo .. 2
12 KH10082 236602 Female Connector (3 CONLACE) ..........c.ouieeeeeeeeeeeeeeeeeeee e ee oo e, 1
Not lllustrated
KH10315 4751843  Lead-White w/Diode, Svc. Replacement Lead For Leads. w/Diode (5'') All
Before Serial = 1715900013 ....ceooviviiiiiiiiereciececee et e eer e 1
KH10314 4751837  Lead-White, Module to Connector (15”") After, Serial # 1715900003) ............. 1

KH10313 4751836  Lead-Violet, Regulator-Rectifier to Connector (23”) ........ccccooveueeeeeerveerrennnn, 1



68

SECTION 8 - KOHLER THROTTLE, CHOKE & EXHAUST SYSTEM

",0 17
/ 11
6l

" 1048F

Tractors & Riding Mowers

Figure 8-6 Throttle, Choke & Exhaust




SECTION 8 - KOHLER THROTTLE, CHOKE & EXHAUST 69

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 8-6
KOHLER THROTTLE CHOKE & EXHAUST
1 115854 TIOHIE CONMION ..ot 1
2 116454 KNOD-TRIOME CONMON ..o 1
3 112214 CROKe CONMIOI 312 ..ot 1
4 109580 PINUL oot 1
5 9107922 SCreW # 10-24 X 1/2BIACK wvv.vvooroeeeeteereeseonese et 2
6 915740 LOCKNU # 1024 .ot 2
7 12213 MUBIEE 312 et 1
8 108858 CIAMP B2 ..ot 1
9 6876 SPaCer 312 ... ettt e et e e e e eeeeaeenenes 1
10 KH10344  Cable Clamp 312 (vendor # 48 154 01 e e 1
11 KH10610  Hex Washer Hd Screw 1/4-20 x 7/1 6,312, (vendor # X-67-83) ..............o.coveommmmmmo 1
12 908020 BOIt 5/16-18 X 1-1/, 312 w.ooccoioooeeesenseoeeee e 1
13 920082 LOCK WASNET 5/16, 312 ....ccc.c.vomvooeeeecenseeesomoeeoesoeseee e 1
14 920008 WASNEN 5/16,312 ......cc...covtvimnooreeeseescenseeseeseesee oo 1
15 KH10535  Locknut 312 (vendor # AC-1 BB36) et 1
16 KH10278  Elbow 312 (vendor # 47 054 1) e 1
17 KH10570  Washer 1/4, 312 G ) 1



SECTION 8 - TORO POWER PLUS CHOKE LINKAGE

70

10477

Tractors & Riding Mowers

Figure 8-7 TORO POWER PLUS Choke Linkage



SECTION 8 - TORO POWER PLUS CHOKE LINKAGE 71

WHEEL HORSE

ITEM PART NO. DESCRIPTION Quantity
Figure 8-7
TORO POWER PLUS CHOKE LINKAGE '
1 NN10364 Flat Washer £ 10 ............ccooiimiiieceeeeeeeeeeeeeeoooooo 2
2 NN10233 CROKE LEVET ... 1
3 NN10231 ChOKE LINK ..o 1
4 NN10234 Choke Cable Bracket ...............ooiuuruueeereeeeeeeeeeeeeseeeeoeooooooooooooo 1
5 NN10412 Washer Hd. Cap Screw # 10-32 X 1-1/4 ..........oocvovvevererr. e 1
6 NN10400 Shoulder Screw # 10-32 X .34 ........ooouuomeeoeeoeeeeeeoooooo 1
7 NN10424 LOCkWASEr IT 2 10 ... 1
8 NN10230 ChOKE LEVET SWIVEl .........cuimiuiriieeeeeee oo 1
9 NN10410 Machine Screw  8-32 X .375 .......cccovuivuiueeeeeeeeeeoeeeeeeeeeoeoooooo 1
10 NN10333 COEI PN ..o 1
11 NN10395 Washer Hd. ST Screw  10-32 X 7/8 .........o..oooovreeeeeeeeeooeoooooooo 1

12 NN10440 Choke Cable ClP ............ccrtueerieeiuieeceeceseeeeeeeee oo 1



72

SECTION 8 - TORO POWER PLUS BLOWER HOUSING AND GOVERNOR

1047A

4]
g
)
i=1
=
4
5]
2
2
&
=

Figure 8-8 TORO POWER PLUS Blower Housing and Governor



SECTION 8 - TORO POWER PLUS BLOWER HOUSING AND GOVERNOR 73

WHEEL HORSE
ITEM PART NO. DESCRIPTION Quantity
Figure 8-8
TORO POWER PLUS BLOWER HOUSING AND GOVERNOR
1 NN10831 Blower Housing ........ccccoovvveiciiccecee . et 1
2 NN10392 Washer Hd. ST SCrew 1/4-20 X 7/16 .........ooueueeeeeeeeeeeeeeeeeeoeeeeeoeoeoeoeo 1
3 NN10170 Cylinder Air HOUSING .......c.cueuiuiuiueeeiiecceeeeeee oo 1
4 NN10169 Cylinder Air HOUSING .......c.oueiriiiiiueeeeeee e 1
5 NN10393 Washer Hd. ST SCrew 1/4-20 X 5/8 .........c.c.ooveeeeeeeeeeeeeeeeeeeeeoeoeeeooeeoo 2
6 NN10357 Flat Washer 1/4 ..o 2
7 NN10417 Washer Hd. SCrew 5/16-18 X 3/4 .............ccoovoeeeeeeeeeeeeeoeoeooeoo 2
8 NN10393 Washer Hd. ST SCrew 1/4-20 X 5/8 ...........cooeeeeeeeeeoeeeeeeeoeeeeeoeeeeeeoo 4
9 NN10289 Alt. Leads Wire Clamp .........c.ooueueuiuieeieeeeeeeeeeeeeeeeeeeeeeoeoeoeeeeeoeeeeoe 1
10 NN10356 FIat Washer 1/4 ..o 1
11 NN10217 GOVErNOr SPriNG-5 Ball .......c.ovuiueucueiieieeeeeeeeee oo 1
12 NN10440 Cable Clamp ..o 1
13 NN10225 €able Dracket ...........c.ceeeiieieueeeeieeeeeeeeeeeeeeee e e 1
14 NN10395 ST SCrew # 10-32 X 1/2 ...eviuieeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
15 NN10410 ST SCreW 4 6-32 X 5/B .......ccuueuireiterieeeeeceeee oo 1
16 NN10219 Idle SEtNG SPrING ..........cvveeeeeeeeeeeee oo oo 1
17 NN10223 Governor Control Arm W/0 SWIVel .............ccoeueeeeeseeeeeoeoeoeoooeooo 1
18 NN10397 Washer Hd. Cap SCrew 1/4-20 X 1/2 ........coeueeeeeeeeeeeeeeeeeeeeeeeeeeoeee 2
19 NN10357 Flat Washer 1/4 ..o 1
20 NN10218 Control Arm BUSHING ........c.cconirimiiiitiieee oo 1
21 NN10340 Black Nylon BUShINg .........ccoooouiuouiuieieiee oo e 1
22 NN10414 Washer Hd. Cap SCrew 1/4-20 X 5/16 .........ocvoeeeeeeeeeeeooeoeoeoeoeoo 4
23 NN10174 StAtioNArY GUAKD .........coveireeiieiteiete et 1
24 NN10406 Washer Hd. Screw 1/4-20 X 3/8 ............c.eououeoeeeeeeeeeeeeeeeoeoeoeoeoeooo 4
25 NN10435 NamMEPIALe LOGO .......c.oviuiiiiiiiiee e 1
26 NN10296 LIfting BracCket ...........cc.oiieiieeieieie et 2



SECTION 8 - TORO POWER PLUS STARTER

74

— :
/.\Qx.,,../ 2
RAMNMHHV\\N

//\./

1047B

b
g
)
=]
=
0
2
g
g
=}

Figure 8-9 TORO POWER PLUS Starter



SECTION 8 - TORO POWER PLUS STARTER 75

WHEEL HORSE '
ITEM PART NO. DESCRIPTION Quantity

Figure 8-9
TORO POWER PLUS STARTER
1 NN10268 Starter, Complete-See Components BeIOW .................ccoeeevemeeroeoooreeon, 1
2 NN10262 Bushing Kit (Includes Frt Bushing and Rear Cap w/Bushing) ..........cccceeueennn. 1
3 NN10263 Starter Brush Kit (Includes Positive Brush (2) and Negative Brush w/Pigtail) .. 1
4 NN10264 Starter Brush Holder (Includes Brush Holder w/Negative Brush) .....cccccevveenn. 1
5 NN10265 Starter Hdwr Kit (Includes Solenoid Screws (2), Brush Holder Screws (2, Thru
Bolts (2), Armature Shims (2), Pinion Stop Collar, and Pinion Retaining Ring) 1
6 NN10266 Starter Shift Lever Kit (Includes Shift Lever, Wear Plate and Rubber Plug) .... 1
7 NN10270 Starter Clutch (Includes Pinion Gear W/CIUtCh) ............cocooeveeeeeereereeee 1
8 NN10271 DUSE S ... e e 1
9 NN10363 Flat Washer 5/16 ............cccooueiiiiuieiceeieeeeeeeeeeeee e 2
10 NN10376 Cap Screw 5/16-18 X B-1/2 ......cueueueueeeieieiceeeeeeee e, 2

11 NN10269 Starter Solenoid Kit (Includes Solenoid, Spring and Plunger) .......cccccvvnneanne, 1



76

SECTION 8 - TORO POWER PLUS FUEL TANK AND CONTROLS

1047C

Tractors & Riding Mowers

Figure 8-10 TORO POWER PLUS FUEL TANK AND CONTROLS




SECTION 8 - TORO POWER PLUS FUEL TANK AND CONTROLS 77

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 8-10
TORO POWER PLUS FUEL TANK AND CONTROLS

1 114026 THIOME COMION .....ouiviieiieieee e eeeeoeeoeo 1
2 108509 KNOb-TAIOHE CONION ........vvooeee et 1
3 114027 ChOKE CONMIOL .......oviiiiiiiiii e 1
4 108510 KNOD-TRIOte CONION ......o..vveeoceeeies e 1
5 9107922 SCrEW # 10-24 X 1/2 ..o oo oo 4
6 915740 LOCK NUE £ 10-24 ..o oo oo 4
7 TIBBTZ GASKOL ..ot e eeeeeee oo 1
8 113358 FUBI LEVEI SENUET .........oooeoeee e 1
9 910807 SCrEW £ 10-32 X 1/2 ....ooooooeeeceeeein it see e 5
10 920079 LOCKWASNEN £ 10 ....ooviooorieiieceeecieeeeetee et e eoeeoeeoeoeeeoeeee oo 5
11 114012 Fuel Tank (Includes fems 20 & 21) ..........oevuririueiieoeeeeeeeeseeeeeee oo 1
12 113926 Fuel Cap (INCIUES eM 15) ..ot oo 1
13 106931 RUDDEI Sl ......oooviiiiiiiii e eoeeoeeeeeeeeeeeoe 1
14 926697 ST BOI 5/16-18 X 1 ..ottt eeeeeeeeeeee oo 2
15 920039 WASHEI B/8 .........coomiiimiitiiiitee e eeeeoeeeeeeeee e 2
16 908016 BOIt 5/16-18 X 5/8 ....oovvoe ot 3
17 920082 LOCKWASNON 5/6 .......oouieoieeiieeceianite ettt e eeee oo 2
18 104047 RUDDET BUSHING ....vvuivieiiiecetcee e 1
19 104048 Fuel SRUL-OFf VAIVE .........oo.oooeeceieeieee oo 1
20 2739 FUBILING B3N ....oooiiiiiiiiiiie et oo 1
21 108898 COrbIN CIAMP .......ooiiiiimiiiiiieee et 2
22 950154 Hose Clamp 1/2in (13 €M) DIBMELET .........uvvevereeeececeeeeeeeeeeeeeeoee oo 2
105490 Clamp 1in. (2.5 €M) DIBMELEN .........coovueiieireerereeeeeeeeeeeee oo 1

23 NN10302  Fuel Line 12in. (Vendor # 503-0707) ...........c...ccoveeverevonmreeeeosoooeoooeoooeoooeoooooeoeoooeeooeooe 2
24 NN10212  Fuel Pump (Vendor F# TA9-1982) i e 1
25 NN10403 ST Pan Hd. Screw # 10-24 x 5/8 (Vendor # 815-0555) oo 2
26 NN10303  Hose Clamp 1/2 (Vendor # B0B-0731) 1o 6
27 NN10211  Fuel Fitting Cap (Vendor # 149-1321) .........co..ovoeemmreemeooeeeoooooeooooeooooeoooooeoo I 1
28 - NN10301  Hose Clamp 7/16 (Vendor # 508-0801) ot 1
29 NN10213  Fuel Filter (VENdOr  149-2005) ..........c..evvvuurrereeeieeeeeeeoeseeeesee e 1



78 SECTION 9 - ELECTRICAL SYSTEM

47

1190

Tractors &Riding Mowers

Figure 9-1 Electrical System



SECTION 9 - ELECTRICAL SYSTEM 79

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 9-1
ELECTRICAL SYSTEM

1 111215 Ignition Switch (W/101884 & 920160) 312-8 ............oovveeeeeeeeoeeeeeeoeooeooooooooooo 1
111216  Ignition Switch (w/101884 & 9201 B0) 416'S ... 1
2 920160  Internal Tooth LOCKWASNEN 5/8 .............c..ccoourmeeeeeeeeeeeeseeseeeeoeoeoeooeoeoeooooooeooeooeooeoeoooooe 1
3 101884 SPEGIAINUL ......o.ooieieeiiieeeett s oeeoeeeeoeeeeeeeeooooeee 1
4 111220 IGNItION KEY SETOf 2 ......ooooooeeeise e 1
116738 Padded Ignition Key Set 0f 2 ..............ccooeeerrrrreeveeeroeeseeeeeeeeeee oo 1
5 117354 Wiring Harness ASSembly 416-8 ...........coooooorvvvvveeeeeooeooeeeeeoesseoeeeeeeooeoooooooooooooooooooooo 1
116722 Wiring Hamess ASSEMbIY 312-8 .............ooeerorvvvvoeecoeoeeeeeeeeeesee oo 1
6 104926 Connector Body Ignition Switch Part 0f 5 ..................ccoooooovveeeommmmooooo 1
7 S18105  Terminal PAtOf 5 ..............oooeoeeeceeieieeeeesseee oo oo 1
8 103480  Clutch/Brake Interlock SWitch W/item 16 ..................cooooooveeooommmooooo 1
9 120930 FUSE BOY PArt Of 5 .........oooooeeeeceeeeeesssee e 1
10 109355 Fuse 15 AMP ATO OF ATC ............oiireeeemmmmmiememeeeeeeoeseeeeeseeeeeee e oo eoeoeoeoeoeeeoeoeeeeeeeeeooe 1
109102 Fuse 25 AMP ATO OF ATC ...........cooiemrreemmnennmeecoeseeeeeeeeeeeeee oo 1
NN10277  Fuse 30 Amp ATO OF ATC ..eovoveeoeeooeo ettt e e s e 1
11 111642 SWICh INSUIALOT BAITET ..........eoooereeeeesssse e eoeoeoeoeooeoeoeooeeeeeoe oo 2
12 114240 S@ALSWItCH ... 1
13 105805 NUET5/B2-82 ....oiiuiiiiieiiceetties ettt oo eeoeeoeeeeeeees oo 2
14 110502 DMt SHIBI ......oovviviiiee ettt eeoeeoeoeeoeeeoeeeeeeeeeoeoeoeo 1
15 112185 CONNECIOr BOAY Part Of 5 .............orrreeeeememmmmneceeeeeeeeeseeeeeeeeese oo 1
16 TISATT SWIHCH SUPPOIT ...ttt eoeoeeeeoeoeoeeeeoee o 1
17 926671 ST BOIt 1/4-20 X 1/2 .oooooioeeeeeeeee oo e 1
18 111332 PTOINMEMOCK SWICH ......oooooreeeeettssse oo 2
19 117176 VORMELEr (W/109650) .......oooooeeeeeeeeeeeeeeessssse oo eeeeeoeoo oo 1
20 109650 Back ClampP-VOIRMELET ..................cooorrreeeeuummmmnneeeeeeeeoeeeeeeeeseeo e eeoooeoeoeoeoeoeoeoeeooeoeeeooeo 1
21 5924 NUL# 10-B2 E.S. oooooiiiieii ettt e eeoeeoeoeeeoeeeeeoeeeoeeeeoooeee 2
22 110167 S0IENO0IA B12-8 .....oooiveeeeieeeee et eeooeoeee 1
23 960152 WhiZIock BOIt 1/4-20 X 5/8 B12-8 ......cooouuuumnreeeeeeeoeee oo oo 2
24 111069 Cable Solenoid To StArter 312-8 .............couuuummmreereeeeeeeeeeeeeeeeeeeeseeoeoeeoeooeoooeoeoeooeoeooeoooeoeoeo 1
25 111074 Cable Battery (+) TO SOIEN0Id B12-8 ...........voeeumreeeeeeeeeee e oo 1
26 109553 TOrMINGI COVET ......ocoooivoeiiceeet et eeoeoeseoeeeeeeeeoooee . 1
27 111069 Cable Battery (-) To Ground 312-8 ..........cvceeeuuumereeeeeeeeeeeoeeeeeeeeeee oo 1
28 908003 BOIt 1/4-20 X B/4 ......ooooooeoeeereeeeessssee e eoeoeeeeeeeeoeeeeeeeee 2
29 920007 WASHET 1/4 SAE ..........oooeveeeeeeiteeeeessssee e ee s 4
30 116497 ESIOK NUE 1/4-20 .ooooooieeoee e 6
31 105842 BAErY 4168 .......ooooummieveioeoeeeeeeneesoseee s oo 1
104962 BBy B12-8 ......oooooiirreeeeeeceeeecettse et 1

32 106948

BAHEIY TrAY ........ooiiriiie ettt e oeeeeeeeeoeeee oo 1



80

SECTION 9 - ELECTRICAL SYSTEM

1190

Tractors & Riding Mowers

Figure 9-1 Electrical System




SECTION 9 - ELECTRICAL SYSTEM 81
PART
ITEM NUMBER DESCRIPTION Quantity
Figure 9-1
ELECTRICAL SYSTEM (CONTINUED)

33 113969 Hook Battery Hold Down ..............cooooveoomoi e e ettt e e e e 2
34 113010 Battery Hold DOWN ...................coiineceeneee oo e 1
35 114720 Drain TUDE .....cooeeviieeee e 1
36 109910 Ground Cable - Hood to Frame 312-8 ..................... ettt 1
37 100571 Cable Tie ..o ettt e e ea——aaaaen 1
38 920155 Internal Tooth Lockwasher 5/16 ....................... e et e et e e bt e e e e et eeereeeeeeeneeas 1
39 102651 Female Terminal 1/4 Part of 5 ...............coooooveoeeeeeomeoeoeooooooo 8
40 920081 LOCKWASNEr 1/4 ... 4
41 920262 SPECIAl WASNET ...........oooeeeeeieeteeeeeeeee e 1
42 920081 LOCKWASREN 1/4 ... 2
43 915234 JAM NUE1/4-20 .o 2
44 113469 Hourmeter Complete (Inlcudes Items 52,53 & 54) ......o.ccocooovovo 1
45 920120 LOCKWASNEN ..ot 1
46 915962 HEX INUL .o 1
47 8830 ClID et X
48 910478 SCreW #4-40 X 1 1/4 ..o 2
49 915732 E.S.NULH#A-40 ... 2
50 116397 REIAY ... e 1
51 519337 CaDIE ClIP ..o 1
52 518105 Terminal Part 0f 5 ..o oo X
53 6921 Shur Plug Terminal Part of 5 .............oovuureeeioeeeeeeeeseeeeeeeeeeeeeoeeeoeoooooooooo 1
54 111498 CoNNECOr Part Of 5 .............oouieieeeeieeeceeeeeeeeeee e 2
55 518077 Terminal Part Of 5 ... 2
56 111332 Parking Brake SWitch 416-8 ..........c.coooeivmvuioeeieeeseee oo 1
57 915732 E.S. Hex NUt#4-40 ... 2
58 910948 SCrEW #4-40 X B/4.....o.iomioiiiere et 2



82

SECTION 9 - ELECTRICAL SYSTEM

lm‘/S

1189

Tractors & Riding Mowers

FIGURE 9-2 ELECTRICAL SYSTEM




SECTION 9 - ELECTRICAL SYSTEM 83

PART
ITEM NUMBER DESCRIPTION , Quantity
Figure 9-2
ELECTRICAL SYSTEM - 416 ONLY
1 114210 Cable-Battery Ground (24”) ............ocoeooieiuieeeeeeeeeeeeee e 1
2 113825  Cable-Battery (+) t0 S0IEN0IT (40”) ..........vueiveeeeeeeeeeeeee oo 1
3 NN10273  LOW Ol PreSSUI® SWItCH ..........coouriumieereieeeeeeeeeeeoeeee e 1
4 109553 TErMINAI COVET .........ocooovieeceteeeie ettt e e oo oo e oo 2
5 3023 ClIP SMAML ....oiiii et X
6 908003 BOH 1/4-20 X 3/4 ...t 2
7 920007 WASHEI 1/4 SAE ...ttt eeeeeeeeeeeeeeeeeeeeeeeoeooe 4
8 116497 ESIOK NUE 1/4-20 ...t 6
9 113996 HoOK-Battery HOId DOWN ............oouiuieiuaieeeeteseeeoeeeeee e 2
10 113010  Battery Hold DOWN RO ...........ooooueeeeueeeeeeeoeoeoeeoeeooo e et et 1
11 100571 CaDIE TIE oottt e e e oo X
12 NN10294  ENgine WiriNG HAMESS ...........coovuuirumriunrieneeeeeeeeeeee e oo 1
13 NN10278  2-Terminal CONNECION = MAE ............crvueriereeeeeeeeeeeee e 1
14 114052 Headligt HAMMESS ...t e 1
15 109357 2-Terminal CONNECION = FEMAIE ........c.oiuuiueieeeeieeeceeeeeeee e 1
16 NNTOB48  ClIP oottt e e e e e 1
17 NNTO399  SCrew 1/4-10 X 1/2 ...t 1
18 NN10425  Internal TOOth WaSher 1/4 .............ocooiummiumimemieeeeeoeeeeeeeeee oo 1
19 NN10281  9-Terminal CONNECLOM-MAE ...........oouuiuuieeieeeeiceeeeeeee et 1
20 NNT0279  SOCKEE CONMACE .......o.oeoeeieeceeacit ettt s ee e e oo 1
21 109459 ClAMP ..ottt e e e e e e e e e e oo e oeeeeeeeeeeeeeeee oo 2
22 926671 BOIHEX 1/4-20 X 172 ST ...ttt 2
23 BB30  ClID oottt oo e oo e oo oo 1



84

SECTION 9 - ELECTRICAL SYSTEM

1188

j 10) {0 ] Wheel Horse
Sl Tractors & Riding Mowers

Figure 9-2 Electrical System




SECTION 9 - ELECTRICAL SYSTEM 85

PART

ITEM NUMBER DESCRIPTION Quantity

Figure 9-3

ELECTRICAL SYSTEM
1 116723 WIrNG HAMESS B12-8 ...t 1

117377 WINNG HAMESS 4168 ...ttt e 1
2 115207 PC Board W/Lights 312-8, 416-8 .........c..vuuvuioeieeeeeeeeeee oo 1
3 TA6796  TESESWIMCH ..o 1
4 THIBEG HEXNUL oot e e e e 2
5 T11767  INAEXEA WASHET ..ottt 1
6 111343 Indicator Lens & BUShING ASSY ..........ccoiuuriuuimireeeeeeeeeeeeee e oo 5
7 117185 INICAtOr LIt B10-8 ..........ooceeoieeeeeien et eeeeeeeeeeeeeeeeeeooe e i
8 111351 Indicator Light Wiring HAMESS 3108 ...............vvuuveeieeeeeeeeee oo 1

NOT ILLUSTRATED

TA7217  SWIHCH BUON ..ot e eeeeoeeeeeeeeeeoeeeoeeoe 1



86

SECTION 9 - ELECTRICAL SYSTEM

1167

Tractors & Riding Mowers

Figure 9-3 Electrical System




SECTION 9 - ELECTRICAL SYSTEM 87

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 9-4
ELECTRICAL SYSTEM
1 8023 CHP-SMAl ..o X
2 920079 Lockwasher nr. 10 (OPtONAI) ...........ccceueveueurrrreeeeeeeeeeeeee oo 4
3 105202 Taillight Base W/BUID ...............ccceeuurmiurmiuneieeeeeeeeeeeeeeee oo 2
4 910808  Screw nr. 10-32 X 5/8 (OPtONAL) -.......vuuurvurvureereeeeeeeeeeesee e 4
5 112564 TallIGHt LENS .....oooiiiiiiiiiieect et eeeeoeeoeoeeeeeeeeeeee oo 2
6 8043  Light Bulb - Metal Base (AULO NI, 1895) .................vuveeeeeeneeeeeesseosoeooeoeooeoooeoooeooooooo 2
109045  Light Bulb - All Glass (Auto nr. TO4) e e 2
7 7618 CONNECION B-WIrE .....cooiiiiiieeiiceet et oeeeeeee e 1
8 102138 LIGNE SWICH ...t 1
9 109459 ClAMP oot eeee oo 2
10 109495 L.H. Headlight BEZEl ................coeeirereenieaeieseeceeeeeeeeee oo oo 1
11 109494 R.H. HEadlight BEZE! .............o..oeeeeeceeieae oo oo 1
12 923795  Poprivet 3/16 x .402 Aluminium (ProduCtion) ..........cccovueuieueuieieeeeeeeeeee e 4
13 8519  Clip-Large ................. e e ettt eae e s e X
14 100571 Cable Tie cccceveeevereereree, ettt e st e e s e e e e tae e e e e e eesseans X
15 918662 NUES/MB-18 E.S. ..ocoonviioiiieceiin e 1
16 920155 LOCKWASNO 5/16 ......c.ovoevieieeeacieceeetes e 1
17 108130 Headlight Ground WIre ...............cocuviemieuiunireeeeeeeeeeeeeeeos e 1
18 102881 HEAIGRL .........o.iiiiie et 2
19 920008  WASNET 5/16 SAE ...........oouceeeeeeceeeieenete e 1
20 915551 NUE NI 10-32 (OPHONAI) ...t oeeooeoeoeeeeeee oo 4
21 920004  Washer nr. 8 (Use With POPrivet-Production) ............co.cueueueeeecoeeeeeeeeeeeeeeooeoeoe 4
22 102950 LOCKIING ...ttt e eeeeeoeee 1
23 B786  INUL .ot e e eeeeeeeeeeeeeeeeoee 1
24 920259 SPECIAl WASKET .......coiiemimiiiiiciet e oo 1
25 926671 BOIt HEX 1/4-20 X 1/2 ST ...ttt oo 2

26 BB30  ClID oot e eeee oo eeeeeeeeeeeeeeeoeo e 1



88 SECTION 10 - WHEELS AND TIRES

20

Tire Pressure - 12 PSI
(With Loader - 25-30 PSI)

4

/

/ Coat Axles With Anti-Rust

-~ Compound, Texaco “L” Light
/ Code 1976 or Equivalent

© %

¥ Shim for 0-.015 in. End Play

% LUBRICANT #2 Multi-Purpose Lithium Grease 9
Service Interval 25 Hrs. /
13
14

1325

TORQ Wheel Horse

Tractors & Riding Mowers

Figure 10 -1 Wheels and Tires



SECTION 10 -WHEELS AND TIRES 89

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 10-1
WHEELS AND TIRES

1 109500 GrEASE FHlING ...vvvovossoeoeeececeeeeeeeeeeee s eeeee oo ooeoeoeeoeeoeeooeeoe 2
2 117285  Front Wheel (includes item 1, 10, 1 1) 28128 e 2
117399  Front Wheel (includes item 1, 10, 1 1) =168 oo 2

3 116884  Front Tire 15%6.00-6 TUIf Trd = 31258 ... 2

' 117127 Front Tire 16X6.50-8 = 416-8 ...........ooecvvveeeeeoereoeeoeeeeeeeoeoeeseeeeoeoeooeoooeoooooooooooooooo 2
4 100079 TUDE - SEIVICE ONIY ...ooovvoioieeereeeeessssseees e eeeee oo oo 2
5 116744 Rear Tire 22%9.00-12 TUf TI@A .......ccvvvveeeemmmsmmmeenssoeoeeeeeeeeeeeeeeeeeeesoeeoeoooooeoeoeooooeoeooeoooooeoooo 2
6 L O 2
7 5108 VAIVE SIOM ....oooooooieiii ettt eoeeeoeoeoeoeeeeeeooeoeoe 2
8 110513 Ball BOAMNG ..o seeseessasssssses e eoeeeoeoeoeoeooeeeeeeeeeeoeoeooeeeee 4
-9 7007 REANTUDE ... s e eoees oo 2
10 109154 HUDCAD ...ttt s oeeeeeeoeoeooeoe 2
11 932026 COMer Pin5/32 X 11/4 ............ccceeeriveeeemmeseseeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee oo 2
12 109114 Special Hub Cap WASHET ..................ccooourmerreeeeemmmmmeeessoeeeeeeeeeeeeeeeeeeeeooeoeeoooooooooeoeoeoeeoeoeooooooooeoo 2
13 1278 ShiM WASHET 050 ....oovoovveeeeeeeeeeeeesssse oo eeeeooeoeoeoeoeeeeeoeooeoo X
14 5210 ShIMWASNEr 015 .........oommiiiioiieeeoeeeeeeessseese oot X
15 105763 HUD REAI WREEI ......ceoovvooiereeeeeeceesessas oo oo oo oo 2
16 915236 JAMNUEB/B-16 ..oooeevvoieeeeeessssss e oo oo 4
17 909554 St SCIOW B/B-16X1 ..ooooooooieeeeeeeessssssseeeeee s ee e eeoeeeeo 4
18 937108 WOOMUIT KBY 1/4X1 oo eeeesesssssee e 2
19 1004 LUGBOI ...ttt eeee oo 10
20 116743 Rear WHeel & TIre ASSY ............orioeereereeereneeeeeeeoeeeeeeeeeeeeeeeeeeeeee oo 2
21 117289 Front WHeel & Tire ASSY = 312-8 ...........uerrreeeeeeeeeeeeeeeeoeaeesoseseeeeeeeeoeoeoeoooeooeoeoeoeoeoeooeoeeoeoeoeoeooooe 2
117398 Front Wheel & Tire ASSY = 416-8 ..........ccuuemmvrvveeeeeroeeeeeeeeeoeoeeseooeeoeoeooooooooeooooooooooeooeoeoo 2



90

SECTION 11 - DRIVE BELT, PULLEYS AND PTO CLUTCH

Wheel Horse

1452

Tractors & Riding Mowers

Figure 11 -1 Drive Belt and Pulleys




SECTION 11 - DRIVE BELT, PULLEYS AND PTO CLUTCH 91

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 11-1
DRIVE BELT AND PULLEYS

1 7466 ENGING DIIVE PUIEY .....oooovosioeveroeeeeeeeeene oo 1
2 909862 SOtSCrOW 5/16-18X5/16 .......ooc..ecececeevereeseeeeenseeeooee oo 2
3 105458 KeY 1/4X1/4XB/4 ..ooovoiie ettt 1
4 937221 HI-PIO K@Y 5/B2X5/B ..ovvoooooeeeeeeeeceseeeee oo 1
5 909540  Set Screw 5/16-18x1/2 NYIOK ...t 2
6 7478 DIiVe BEIt 81278 ......ooovoooo oo 1
107939 Drive BEIt 4168 .........oooouvvereeeeeeeeeeeeeeeeeeeoooooooooo et e e 1

7 106165  Transmission Drive PUIBY oo 1
8 908047 BOI 7/16-14X1 1/4 oot 3
At L L 2

9 920084 LOCKWASNGT 7/16 3128 ......oooocceececeeveenes e eeeee s 3

v 920083 LOCKWASNEN B/8 416-8 ...........ooocccceeceerenereenseeeeooeeeee e eoeoeeee oo 2
10 920010 WaSher 7/16 SAE 3128 .........oocccccceoeeeecmeeneeeeeeeeseeoee oo eeoeeee oo 3
11 111242 Belt GUide - BOtOM 3128 ..........o.occccceeeemeeeeenneeeeoeoeeeoeeoesees oo 1
12 112841 CAP B128 oot 1
13 120320 BeMt GUIAE 4168 .........ooovooooeoeaeeneeeee oo 1
14 908020 BOIt 5/16-18X1 1/4 4168 .....ooc..ococceeeeereeseeeeeeee oo 1
15 920038 WaSHer 5/16 US 4168 ........oooooccceoeecceeerrensessesseeeeee s oeeeee oo 2
16 915662 ES.NULS/TE-18 4168 .....ooooooooeeeeeceereeeeeeeseeseecee oo 1



92

Section 11 - DRIVE BELT, PULLEYS AND PTO CLUTCH

Outer Groove - Snowthrower,
Lawn Vac (Iimpeller),
Generator, Loader

1458

Tractors & Riding Mowers

Figure 11-2 PTO Clutch and Control



SECTION 11 - DRIVE BELT, PULLEYS AND PTO CLUTCH 93

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 11-2
PTO CLUTCH AND CONTROL

1 111234 PTO CIUICR IBVET ...t 1
2 9038 GIFP oottt eeeeeeeeeeeeeeeee e 1
3 106649 GIIP RING ...ttt eeeeeeeeeeeeeeeeeeeeeseoe 1
4 3765 ShiM WASNET .....coiuiiiiiiitice et eeeeeeeeee oo 2
5 5666  NYHNer BUSKING .........coouiiiiieicie e 1
6 S983  BUSNING ...t 1
7 932016 COUEI PiN 1/8 X B/4 ..ottt e e eeeoeeeeeeeeeeeoeeee oo 1
8 111052 PTO ClULCh RO ..ot 2
9 932016 COMEr PiN 1/8 X B/4 ......ooooeoeeeee et 2
10 TOBT25  SPFING oottt e e e e e e e oo e e 1
11 T10656  TIUMNION ...ttt ettt e e oo eeeeeeeeeeee oo 1
12 908034 BOIt B/B-16 X 1 ...euiveieiiieeiceectc ettt e ee oo oo oo 1
13 T10669  PTO PIALE ...ttt ettt ee oo 1
14 104859 SPACET .....oovuiiiiiiitctit ettt e et eeeeeeeeeeeeeeeee oo e 1
15 915663 NUL B/B-16 E.S. ..ottt eeeeeeoeeeeeeeeeeeeoees oo 1
16 933505 HAMPIN GOt .....euiiuieieiite ettt e 1
17 915234 JAM NUL 1/4-20 .ooomiiiiiiet e eee oo 2
18 920007 WASHEI 1/4 SAE .....oouimmiiiteiece ettt eee e eeee e 2
19 110665  PTO Brake ASSEMDIY ...........c..ouuiiuireiiueiteeceeeteeee e e ee e 1
20 900015 Carriage BOIt 1/4-20 X 3/4 ..........c.coceumiureruireieeeeeeeeeeeteeee oo 2
21 113853 Engine bracket - 316-8 ONlY ..........c.oeuiuiuiiereeieeeeeeeeeeeee oo 1
111240 Engine Bracket - 312-8 ONY ..........covruimimiiceceeieeee oo 1

22 111314 LOCKING PN ..ot 1
23 933274 SPIr0l PiN 5/32 X 1 /8 .....oucvuceeeeeieeeneieeeeees et e oo 1
24 933506 HArPIN COMET ..oocuuiviiiieciie ettt 1
25 102872 SHUD ShAft .....ooiiiiieiee e 1
26 936125  Snap RiNG 3/4 EXIEINAL ..........ccouuevueiieieiteieteeeeeeee oo oo 2
27 936032  Snap RING 1 3/4 INtEIMA .........cc.vuieemiieiieeee et 1
28 109842 Ball BEANNG .....cuuviieeeiii et 1
‘29 103478 PUlley HOUSING .......ouvieiieicceet et e 1
30 106769 NEEdIE DEAMNG ..........uoiuiciiieeeciiece ettt 1
31 BBB3 SN ...t et 1
32 B658  BEANNG RACE .......ouiuieiiiceec ettt 1
33 908002  NYIOK BOIt 1/4-20 X 5/8 ..........covuiuimerreiiaieeeieeeeeeeeeeeees e 4
34 BE59  RETAINET ...ttt et ee oo 2
35 114881 Clutch Plate & FaCINg ........c..cuiuiiuiuieeiiieieteeeecee e 1
36 108695 PUSH-ON RING .....viieiiiiii it 1
37 920081 LOCK WASNET 1/4 .....ooiiiiiiiiiii e 1
38 113108 PTO Housing ROd - 312-8 ONlY ..........ccvuurieuiuieeeeeeaeeeeee oo oo 1
113876 PTO Housing ROd = 416-8 ONlY ..........covvveeummrmmroeeereeeeeeeeosee oo oo 1

39 TIBT07  ClBVIS .ttt eeeeeeeeeeoooe 1



94

SECTION 12 - SEAT AND DECALS

, -
o3 ! \ 1
GAS SPRING INSTALLATION \ 20 3 o
MODEL | SEAT PLATE | BRACKET \ 9 2
20
312 B 1

Tractors & Riding Mowers

Figure 12-1 Seat

1563




SECTION 12 - SEAT AND DECALS 95

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 12-1
SEAT
1 TIBIBE  SOAL ..ot oeo oo eeeeeeoo 1
2 110920 SEAL SPIING .......ooooooovreeeisi ettt e oo ee oo eeoeooee 2
3 908017 BOIL 5/B-18 X B/4 .....ovvvoioirveeeeiceeeeoceesessss s ee oo oo 4
4 920082 LOCKWASNON 516 ........cvvvvnvvirvieescieoaeceeesenesssss s ee oo eeeee oo oo oeeoeeeeoeee 8
5 FTBTIZ NUEB/TB-18 .o oo oeeeoeeee o 4
6 920008 WASHN 5/16 SAE ..........ccumvvumiimreeeeecitseeeesssenesssasseeeeeseeseesese s eese oo eooeeooeooeeooeoeoeeooooooo 4
7 908018 BOIt 5/16-18 X 7/8 .....ovvvvrirveriiceeeoeveseeeessss et seeoe s eeeeee oo 4
8 112478 S€at PIVOL PIALE ........ccouiivrimcrviceeceeeeeeesse e e seeee oo oo oo oo oo 1
9 TOBBBY  BUMPE .........oooiiiiiiiit ettt eeeeeeooooe 2
10 TOBA49 PN oot e o oo e 1
11 THA267  SPIING ..ottt 1
12 932008 COMr PN B/32 X B/4 ....oooovvurrveeeaeeeeceeiissees et oo eoeeeee oo 1
13 908018 BOIt 5/16-18 X 7/8 ....ooovvvovvrieeieeecceeeeteseeos oo oo 2
14 105503 BUSNING ...oooooeeii ettt eeeee oo 2
15 915662 NULS/MB-1B E.S. ...oooooiiiiieeeeeceit et oo eeeoeoeeeeeeoooeee 2
16 112744 PIVOt Bracket RH ........co.iuuiiireieeoceecetsee oo oeoeeooeoeeoeoeooooe 1
112745 PIVOt Bracket LH .....ooououiioiiceeeceeeeieecees e 1
17 1913464 S.T. BOI 5/16-18 X 7/8 ...ovv.vooeeeeeeeeneetsee e oo 4
18 920008 WASHeN 5/16 SAE .........ovuummiriitiieeeesrestseesesse s eee s oo eeeooeoeeoeeooeoeeeeoooos e 4
19 923784 POPIIVEL 1/8 X 282 .....cvvvomiiireieioeneeattsese et s oeeoeee e eeoeoe 1
20 908019 BOHM 5/16-18 X 1 ...cvvveieiiiimicec oot eooeeeeeosooee 2
21 915662 E.S. NUES/MB-18 ...ooovoiiioiooeeeeeceetse oo oeeeeoooooe 2
22 114496 Seat Lifter Spring - BIACK .................comvuureeeeeaiteseeeseeeeeeeeeseeeseeee oo 2
23 14343 GaS SPIING ....ooovvviirriiinii ettt e e s e eoeeeoeeeeeeee oo 1
24 915661 NUL 1/4-20 E.S w.oooiiiiniieeceeeetseee st oeeeoeeoeoeoeoeeeeoeoeeoooee 2
25 920007 WASEN 1/4 SAE ..........ciiimiirrveiicceeeeeetse e ee oo oo oo 2
26 908006 BOIt 1/4-20 X 1/-1/4 .oooovvrioieeee et 2
27 T14344 SPACEN ...o.oeot et e oo oo eoeeeeeeeee 2
28 114345 Gas SPriNG BraCket ................cuuuceeeueereeseeeeessee e e eese oo ee oo oo oo eoeeoeoooee . 1



96

SECTION 12 - SEAT AND DECALS

06 mO1 SPIAANL Wilu
QATILOY BISCONNICTED
DAMACH 18 LilCInICAL
SYSTIM WILL RISLLL

[/

17

OWNERS
PACKAGE

e
N

b

24

/”
000-8 sPEED

'%

/
1

1564

Wheel Horse

Figure 12-2 Decals



SECTION 12 - SET AND DECALS 97

PART
ITEM NUMBER DESCRIPTION Quantity

Figure 12-2
DECALS

1 118350 Decal-Ho0d RH B12-8 ................ooooceevevvereeeeeeenieneeeeeoee oo X
117496 DECAFHOOA RH 4168 .........ooocceeeecccceeecesaeeeeeseeeeee oo oo X
2 117459 DeCAIFHO0A LH 3128 ..o X
117497 DeCal-HO0A LH 4168 .......oooooooooeeeeveeeeeceseeseecoooooooeooseeeeeeeeeee X
3 115197 DeCalFAHACK-8-MALIC ..ottt e 1
88160  Decal-Attach-a-Matic GEIMAN ...........o.ouiiuiueieeeieeeeeeceeeeee e ee e oo 1
88161  Decal-Attach-a-Matic FIENCH ........c.ccoooviuiuiiieeseieeeeeeeee e 1
88162  DeCal-AtaCh-a-MatiC DULCH .......c.uvuveeceereeeeeeeeeeeeeeee e ee oo 1
4 111510 Decal-Parking Brake ..........c..cocoriiiiueieiuceeeeeecee e e e 1
88278 Decal-Parking Brake GEIMAN ..........ccoiiueuiuieeiiceeeeeeeeeee oo oo e 1
88279  Decal-Parking Brake FIENCH .......c.c..ouvvuiueceeceeeee oo e 1
88280  Decal-Parking Brake DUCH .........cccouiuiuiieetieeece e eee oo 1
5 111960 DeCal-PTO CIULCH ...t ettt 1
88081  Decal-PTO CIULCh SYMDOI ...........c.cuieiiriieinieiiei ettt 1
6 111342 DECAIEUIOPA ... e 2
7 114621 DeCal-EUrOPe NOISE .........c.cooiuiiiiieieiieiite et et e e 1
8 117760 Decal-Rear Fender ............ccocoocooveeveoeeoeeo, eeereereet e Ee et se e nt e e e s e et e serabtensatesastrneens 1
9 114926 DeCal-HOOM FTONL ...........coiiieieeieiticie e 1
10 807238  L00Se Parts PAaCKage 312-8 ........ccocoouuiuuiuieeeeeeeeeeeeee e X
807276  L00se Parts Package 416-8 .................oouoouemeeeceeeeeeeeeeeeeeeeeee oo X
11 119220 DeCal-SWItCh PIALE .............ceoieeeeeiriraiieeeeeeececeeeeee e 1
88145  Decal-Switch Plate SYMDOI ..........co.vurvueueieeeeeeeeeeeeeeeeeesee oo 1
12 119200  Decal-Lower Dash THrottle 416-8 ...............o.ouuuemeereeeeeeoeeeeeeeeoeoooooooooo T 1
88260  Decal-Lower Dash Throttle GErman 416-8 ..............oooeowooomooooemoo 1
88261  Decal-Lower Dash Throttle French 416-8 ...............cooovoumooemomoooeoooo 1
88262  Decal-Lower Dash Throttle DUtCh 4168 ...............coovoueoememeseoeeooooo 1
119190  Decal-Lower Dash THrottle 312-8 ................coooumiummerooeeeooeesoeeooeooooooo 1
88148  Decal-Lower Dash Throttle German 312-8 ............ooooomomooooomieoooo 1
88149  Decal-Lower Dash Throttle French 312-8 ..............cooovouvoeeooomoeoooooo 1
88150  Decal-Lower Dash Throttle DUtCh 3128 .............ccooveioeeemeeeeeeeeeeeooooooo 1
13 116544 Decal Rear HOOM ..........c.ccouuieimieieeiceeeeeeeeeeeeeee oo 1
88159  Decal Rear HOod GEIMAN ..........c..vuvueeecececeeeeeee oo 1
88079  Decal Rear HoOd FIENCH .......ccovuiueiueieeceeceeceeeceeeeeee oo 1
. 88080  Decal Rear HOO DULCH .........ccoruuiuuueeeceeeeeeeceeee e 1
14 111534 Decal-Hi-LOW Shift .........c.o..eeeeeeeeeeeeeeeee e 1
88157 1
15 112168 1
88067 1
88066 1
88068 1



98

SECTION 12 - SEAT AND DECALS

00 mQ) OPLRALL Wilk
BATTLRY BisSCChmILILD
Damact 1 P.iCinICAy
SYSTEM wili K13t

/

17

19 PACKAGE
I—-_'.——-l

a4k
. F 24
AN 15
12
T N\ J E @
11 8\

000-8 SPEED

Wheel Horse

/25

Wheel Horse

1564

2l Tractors & Riding Mowers

Figure 12-2 Decals



SECTION 12 - SET AND DECALS 99

PART v

ITEM NUMBER DESCRIPTION Quantity
Figure 12-2 v
DECALS (CONTD)

16 115398 DeCal-MAINTBNANCE .............c.ouiiuieiuiieiiee et et oo 1
88064  Decal-Maintenance GErMAN ............cccouiieiueiueeeceeeeieeeeeeeeeee e 1
88063  Decal-Maintenance FreNCH .............cooiuiuiiiecueceeeececeee oo oo 1
88065  Decal-Maintenance DULCH ............ccouuiuiuiieieeeeieeececeeeeeee e 1
17 111926 DeCal-EleCtriCal SYSIOM .........ciuiueieiieiiiececeeeceee e oo 1
88121  Decal-Electrical SYsStem GEIrMaN ............c.ooouieeeieeeeeeeeeeeeeeees oo 1
88122  Decal-Electrical SyStem FreNCN ..........c.ouoveieeceeeceeeeeeeeeeeeeeeeee e 1
88123  Decal-Electrical SYStemM DUICK ..........covovuvuieeeieeeceeeeee oo oo eeeee e 1
18 104955 DECAFUNIFDIVE ...ttt 1
19 114296 DeCal-Seat LIfter ............cooiueuieiiieiieeicte et 1
88087  Decal-Seat Lifter GEMMAaN .........c.ccuoviuiuiuiieieeeie oo eeee e 1
88088  Decal-Seat Lifter FIONCN ...........cccoueimiuiiiieeeecceceeceeeee oo 1
88089  Decal-Seat Lifter DULCH .........c.ococeeiiiuiiieceeeecceeeeeeeee e e 1
20 112678 DECAIFDANGET .......v.cocvi et 1
88154  Decal-Danger GEIMAaN ............loceoiieiiceiceeeceeeeeeee e ee e 1
88155  Decal-Danger FIENCR .............ccovmiiiiuiuiueiieeeeeeeeee e e 1
88156  Decal-Danger DULCH ...............coiririieiieiececeece e 1
21 112679 DECAIFDANGET ....iuouieiieeiceie et ettt e e e 1
88163  Decal-Danger GEMMAN ..............coceeurieuiiiuetieeeeeeseeeeeeee oo ee s e e s es e e 1
88164  Decal-Danger FreNCh .............cccreiiuiuiueieeeeeeeeeeee oo e 1
88165  Decal-Danger DULCH .............cccoorioiiiuiuieieeceeeeceeeeeee e 1
22 112403 VIN TG OVEIIAY ..ottt e 1
23 KH10191  Decal-Air Cleaner/Lub. (vendor nr. 41 113 02) <o 1
24 117487- DeCal 8-Speed 312-8 ...........cooouuuureemeeeesieeeeeeeeeeeeeeeoreese oo oo 2
117513 DeCal 8-SPEA 4168 ............coeeeveermeeeesneeeeeeeeeeee oo 2
25 118540 DeCal TOro POWET PIUS ............cccvuuuueeeesmaneeeeeeeeeeeeseeeesseeeeeee oo 1



Product information and specifications are shown herein as of the time of

printing. Wheel Horse Products, Inc. reserves the right to change product

specifications, designs and standard equipment without notice and without
incurring obligation.

Wheel Horse

N Tractors & Riding Mowers






